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1. GENERAL INFORMATION

1.1 Notes of the test report

The test report may only be reproduced or published in full. Reproduction or publication of extracts
from the report requires the prior written permission of The State Radio_monitoring_center Testing

Center (SRTC).

The test results relate only to individual items of the samples which have been tested.

The certification and accreditation identifiers used in this report shall not be applicable to the tested
or calibrated samples thereof. The manufacturer shall not mark the tested samples or items (or a
separate part of the item) with the identifiers of certification and accreditation to mislead relevant
parties about the tested samples or items.

1.2 Information about the testing laboratory

Company: The State Radio_monitoring_center Testing Center (SRTC)
Address: 15th Building, N0.30 Shixing Street, Shijingshan District, P.R.China
City: Beijing

Country or Region: | P.R.China

Contacted person: Liu Jia

Tel:

+86 10 57996183

Fax:

+86 10 57996388

Email:

liujiaf@srtc.org.cn

1.3 Applicant’s details

Company: ZTE Corporation

Address: ZTE Plaza, #55 Keji Road South, Hi-Tech, Industrial Park, Nanshan
District,Guangdong

City: Shenzhen

Country or Region: China

Contacted person: Yang Zhao

Tel:

029-83600770

Fax:

Email:

zhao.yangxa@zte.com.cn

1.4 Manufacturer’s details

Company: ZTE Corporation

Address: ZTE Plaza, #55 Keji Road South, Hi-Tech, Industrial Park, Nanshan
District,Guangdong

City: Shenzhen

Country or Region: | China

Contacted person: Yang Zhao

Tel:

029-83600770

Fax:

Email:

zhao.yangxa@zte.com.cn
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FCC ID: SRQ-ZTEA72019

1.5 Test Environment

Date of Receipt of test sample at SRTC: 2019-03-12
Testing Start Date: 2019-03-18
Testing End Date: 2019-04-09

Environmental Data: Temperature (°C) Humidity (%)
Ambient 25 30
Maximum Extreme 55 -
Minimum Extreme -10 -
Normal Supply Voltage (V d.c.): 3.85

Maximum Extreme Supply Voltage (V d.c.): 4.40

Minimum Extreme Supply Voltage (V d.c.): 3.46

The State Radio_monitoring_center Testing Center (SRTC)
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2 DESCRIPTION OF THE EQUIPMENT UNDER TEST

2.1 Final Equipment Build Status

LTE Band 2: Tx:1850~1910MHz Rx:1930~1990MHz
LTE Band 4: Tx:1710~1755MHz Rx:2110~2155MHz
e eney Ralge LTE Band 5: Tx:824~849 MHz Rx:869 ~894MHz
LTE Band 7: Tx:2500~2570MHz Rx:2620~2690MHz
QPSK
Modulation Type 16QAM
64QAM
Duplex Mode FDD
Antenna Type IFA Antenna
Power Supply Battery/Charger
HW Version ukhB
SW Version TEL MX ZTE Blade A7 2019V1.0
IMEI 864432040006454
2.2 Summary table
. Measured
FCC Frequency EIRP/ERP Frequency Emission Em|ss!on 26dBC Communication
Rule Tolerance . Bandwidth .
Range(MHz) (W) Designator Bandwidth Type
Part (ppm) (MHz) (MHz)
LTE BAND2
1850.7-1909.3 0.298 0.014 1M10G7D 1.4M 1.366 QPSK
1850.7-1909.3 0.268 0.014 1M10D7W 1.4M 1.418 16QAM
1850.7-1909.3 0.248 0.014 1M10W7D 1.4M 1.379 64QAM
1851.5-1908.5 0.307 0.015 2M69G7D 3M 3.121 QPSK
1851.5-1908.5 0.276 0.015 2M69D7W 3M 3.086 16QAM
1851.5-1908.5 0.251 0.015 2M69W7D 3M 3.100 64QAM
1852.5-1907.5 0.308 0.017 4AMA7G7D 5M 4.973 QPSK
1852.5-1907.5 0.275 0.017 AMATD7TW 5M 4.958 16QAM
24E | 1852.5-1907.5 0.254 0.017 AMATWTD 5M 4.969 64QAM
1855-1905 0.318 0.011 9IM11G7D 10M 10.730 QPSK
1855-1905 0.277 0.011 9M09D7W 10M 10.740 16QAM
1855-1905 0.261 0.011 9MO8W7D 10M 10.520 64QAM
1857.5-1902.5 0.325 0.014 13M5G7D 15M 15.120 QPSK
1857.5-1902.5 0.282 0.014 13M5D7W 15M 14.920 16QAM
1857.5-1902.5 0.265 0.014 13M5W7D 15M 15.230 64QAM
1860-1900 0.338 0.018 18M0G7D 20M 20.270 QPSK
1860-1900 0.299 0.018 18MOD7W 20M 20.050 16QAM
1860-1900 0.280 0.018 17M9OW7D 20M 19.870 64QAM
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LTE BAND4
1710.7-1754.3 0.204 0.017 1M11G7D 1.4M 1.331 QPSK
1710.7-1754.3 0.174 0.017 1M10D7W 1.4M 1.326 16QAM
1710.7-1754.3 0.182 0.017 1M10W7D 1.4M 1.313 64QAM
1711.5-1753.5 0.207 0.019 2M77G7D 3M 3.508 QPSK
1711.5-1753.5 0.178 0.019 2M77D7W 3M 3.527 16QAM
1711.5-1753.5 0.186 0.019 2M76W7D 3M 3.429 64QAM
1712.5-1752.5 0.211 0.017 4M52G7D 5M 5.302 QPSK
1712.5-1752.5 0.182 0.017 4M52D7W 5M 5.269 16QAM
27L 1712.5-1752.5 0.187 0.017 4M52W7D 5M 5.268 64QAM
1715-1750 0.215 0.018 9M09G7D 10M 10.840 QPSK
1715-1750 0.184 0.018 9M09D7W 10M 10.680 16QAM
1715-1750 0.191 0.018 9MO08W7D 10M 10.630 64QAM
1717.5-1747.5 0.219 0.015 13M5G7D 15M 15.140 QPSK
1717.5-1747.5 0.186 0.015 13M5D7W 15M 15.350 16QAM
1717.5-1747.5 0.195 0.015 13M5W7D 15M 15.110 64QAM
1720-1745 0.233 0.013 18M0G7D 20M 20.040 QPSK
1720-1745 0.196 0.013 18MOD7W 20M 20.120 16QAM
1720-1745 0.203 0.013 18MOW7D 20M 20.000 64QAM

LTE BANDS
824.7-848.3 0.066 0.018 1M10G7D 1.4M 1.328 QPSK
824.7-848.3 0.061 0.018 1M10D7W 1.4M 1.333 16QAM
824.7-848.3 0.060 0.018 1M10W7D 1.4M 1.357 64QAM
825.5-847.5 0.064 0.015 2M77G7D 3M 3.540 QPSK
825.5-847.5 0.059 0.015 2M77D7W 3M 3.546 16QAM
29H 825.5-847.5 0.058 0.015 2M77WT7D 3M 3.572 64QAM
826.5-846.5 0.066 0.015 4M52G7D 5M 5.292 QPSK
826.5-846.5 0.060 0.015 4M52D7TW 5M 5.262 16QAM
826.5-846.5 0.059 0.015 4M52W7D 5M 5.247 64QAM
829-844 0.069 0.013 9M10G7D 10M 10.650 QPSK
829-844 0.062 0.013 9M07D7W 10M 10.500 16QAM
829-844 0.061 0.013 9MO9W7D 10M 10.730 64QAM

LTE BAND7
2502.5-2567.5 0.222 0.014 4M53G7D 5M 5.263 QPSK
2502.5-2567.5 0.203 0.014 4M52D7W 5M 5.342 16QAM
2502.5-2567.5 0.195 0.014 4M52W7D 5M 5.181 64QAM
2505-2565 0.228 0.017 9M12G7D 10M 10.770 QPSK
2505-2565 0.207 0.017 9M10D7W 10M 10.810 16QAM
27M 2505-2565 0.200 0.017 9M10W7D 10M 10.700 64QAM
2507.5-2562.5 0.232 0.015 13M6G7D 15M 15.480 QPSK
2507.5-2562.5 0.211 0.015 13M6D7W 15M 15.600 16QAM
2507.5-2562.5 0.204 0.015 13M6W7D 15M 15.430 64QAM
2510-2560 0.245 0.018 18M1G7D 20M 20.790 QPSK
2510-2560 0.220 0.018 18M1D7W 20M 20.480 16QAM
2510-2560 0.211 0.018 18M1W7D 20M 20.200 64QAM
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2.3 Support Equipment

The following support equipment was used to exercise the EUT during testing:

Equipment Battery

Manufacturer Ningbo Veken Battery Co., Ltd.

Model Number Li3931T44P8h806139

Serial Number

Equipment Battery

Manufacturer Zhongshan Tianmao Battery Co., Ltd.

Model Number Li3931T44P8h806139

Serial Number

Equipment Charger

Manufacturer RUIJING

Model Number STC-A515A-Z

Serial Number

Equipment Charger

Manufacturer CHENYANG

Model Number STC-A515A-Z

Serial Number

Equipment Charger

Manufacturer DOKOCOM

Model Number | STC-A515A-A

Serial Number

Equipment Charger

Manufacturer RUIJING

Model Number STC-A515A-A

Serial Number

The State Radio_monitoring_center Testing Center (SRTC) Page number: 6 of 169
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Equipment Charger

Manufacturer CHENYANG

Model Number | STC-A515A-A

Serial Number

Equipment Headset

Manufacturer JUWEI ELECTRONICS CO.,LTD

Model Number

JWEP1036-Z01R

Serial Number

Equipment Headset

Manufacturer ShenzZhen FDC Electronic Co.,Ltd

Model Number | DEM-66

Serial Number

Equipment USB Cable

Manufacturer Dongguan Guojun Plastic Electronic Co.,Ltd

Model Number

USB-MU5-W-70-M-L

Serial Number

Equipment

USB Cable

Manufacturer

Shen Zhen Shi Yi HUA XING Electron Co.,Ltd

Model Number

USB-MU5-W-70-M-L

Serial Number
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2.3 Conducted measurement Path Loss

LTE B2 Offset 7.0dB
Cable loss 0.8dB
LTE B4 Offset 7.0dB
Cable loss 0.8dB
LTE B5 Offset 6.5dB
Cable loss 0.3dB
LTE B7 Offset 7.2dB
Cable loss 1.0dB

Power Divider 6dB+ Temporary antenna connector loss 0.2dB+

Power Divider 6dB+ Temporary antenna connector loss 0.2dB+

Power Divider 6dB+ Temporary antenna connector loss 0.2dB+

Power Divider 6dB+ Temporary antenna connector loss 0.2dB+

The State Radio_monitoring_center Testing Center (SRTC) Page number: 8 of 169
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3 REFERENCE SPECIFICATION

The tests documented in this report were performed in accordance with ANSI C63.26:2015,
FCC CFR 47 Part 2, FCC KDB 971168 D01 v02r02, KDB 971168 D02 v01, Part 22, Part 24,
Part 27.

Specification Version Title
ANSI 11 December American National Standard for Compliance Testing of
C63.26:2015 2015 Transmitters Used in Licensed Radio Services
FCC CFR 47 2019 FREQUENCY ALLOCATIONS AND RADIO TREATY
Part 2 MATTERS; GENERAL RULES AND REGULATIONS
FCC CFR 47 2019 PUBLIC MOBILE SERVICES
Part 22
FOL CTR AT 2019 PERSONAL COMMUNICATIONS SERVICES
FCC CFR 47 2019 MISCELLANEOUS WIRELESS COMMUNICATIONS
Part 27 SERVICES
KDB 971168 vO3r01 MEASUREMENT GUIDANCE FOR CERTIFICATION OF
D01 LICENSED DIGITAL TRANSMITTERS
KDB 971168 MISCELLANEOUS AND BASIC REVIEW AND
D02 v02r01 APPROVAL ITEMS FOR TRANSMITTING EQUIPMENT
USED IN LICENSED RADIO SERVICES
American National Standard for Compliance Testing of
ANSI C63.26 2015 Transmitters Used in Licensed Radio Services
KDB 971168 Aoril 9 2018 MEASUREMENT GUIDANCE FOR CERTIFICATION OF
D01 prit, LICENSED DIGITAL TRANSMITTERS
The State Radio_monitoring_center Testing Center (SRTC) Page number: 9 of 169
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4 KEY TO NOTES AND RESULT CODES

The following are the definition of the test result.

Code Meaning

PASS Test result shows that the requirements of the relevant specification have been
met.

EAIL Test result shows that the requirements of the relevant specification have not been
met.

N/T | Test case is not tested.

NTNV | Nominal voltage, Normal Temperature

HV | High voltage, Normal Temperature

LV | Low voltage, Normal Temperature

HTHV | high voltage, High Temperature

LTHV | High voltage, Low Temperature

HTLV | Low voltage, High Temperature

LTLV | Low voltage, Low Temperature

The State Radio_monitoring_center Testing Center (SRTC) Page number: 10 of 169
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5 RESULT SUMMARY

The following table summarizes the test results obtained.

No. Test case FCC reference Verdict
1 RF Power Output 2.1046 Pass
> Effective Radlfated P_ower and Effective 22.913, 24.232. 27.50 Pass

Isotropic Radiated Power
3 Occupied Bandwidth 2.1049 Pass
4 Peak-Average Ratio 22.913, 24.232, 27.50 Pass
5 Emission Bandwidth 2.1049 Pass
, . . 2.1051, 22.901, 22.917,
6 Spurious Emissions at antenna terminals 24.238. 27.53 Pass
. 2.1051, 22.359, 22.917,
7 Band Edges Compliance 24.238. 27.53 Pass
- 2.1055, 22.355, 24.235,
8 Frequency Stability 27 54 Pass
9 Radiated Spurious Emissions 21053, 22.917, 24.238, Pass
27.53
This Test Report Is Issued by: Checked by:
Mr. Peng Zhen _ Mr. Li Bin i
‘_-5? JE—
3 3R [T
r ) ; }
Tested by: Issued date:
Tong Daocheng )
&/ A 20190409
4 4 5
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6 TEST RESULT

6.1 RF Power Output

Rule Part(s)
FCC: 2.1046

Ambient condition:

Temperature Relative humidity Pressure
23°C 42% 101.9kPa
Test Setup:
RF output
EUT LTE Mobile Station Tester

Test procedure:

After a radio link has been established between EUT and Tester, the output power of the
cell signal of the testing equipment will be decreased until the output power of the EUT
reach a maximum value. Then the test data can be read at the tester screen. The loss
between RF output port of the EUT and the input port of the tester will be taken into

consideration.

Limits

<30dBm

Test result:

The test results are shown in Appendix A.
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6.2 Effective Radiated Power

Rule Part(s)
FCC: 22.913, 24.232, 27.50

Ambient condition:

Temperature Relative humidity Pressure
20.8°C 36.5% 100.9kPa
Test setup:
RF output
EUT LTE Mobile Station Tester

ERP/EIRP LIMIT

This value is EIRP since the measurement is calibrated using an antenna of known gain
(2.15dB) and known input power. ERP can be calculated from EIRP by subtracting the gain
of the dipole, ERP = EIRP — 2.15 (dB).

22.913(a) - The ERP of mobile transmitters and auxiliary test transmitters must not exceed
7Watts.

24.232(c) - Mobile/portable stations are limited to 2 watts e.i.r.p. peak power and the
equipment must employ means to limit the power to the minimum necessary for successful
communications.

27.50 (c) (10) the following power and antenna height requirements apply to stations
transmitting in the 698-746 MHz band, the portable stations (hand-held devices) are limited
to 3 watts ERP.

27.50 (b)(10) Portable stations (hand-held devices) transmitting in the 746-757 MHz,
758-763 MHz, 776-793 MHz, and 805-806 MHz bands are limited to 3 watts ERP.

27.50 (d)(4) The following power and antenna height requirements apply to stations
transmitting in the 1710-1755 MHz and 2110-2155 MHz bands: Fixed, mobile, and portable
(hand-held) stations operating in the 1710—-1755 MHz band are limited to 1 watt EIRP
27.50 (h) The following power limits shall apply in the BRS and EBS: (2) Mobile and other
user stations. Mobile stations are limited to 2.0 watts EIRP. All user stations are limited to
2.0 watts transmitter output power.

Test result:
The test results are shown in Appendix A.
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6.3 Occupied Bandwidth

Rule Part(s)
FCC: 2.1049

Ambient condition:

Temperature Relative humidity Pressure
23°C 42% 101.9kPa
Test Setup:
LTE Mobile Station Tester
RF output Power
EUT Splitter

Test procedure:

Spectrum Analyzer

After a radio link has been established between EUT and Tester, the output power of the
cell signal of the testing equipment will be decreased until the output power of the EUT
reach a maximum value. The occupied bandwidth is measured using spectrum analyzer.
RBW is set to 30kHz on spectrum analyzer. The bandwidth of 99% power can be read on

spectrum analyzer.

The measurement will be conducted at three channels (Bottom, middle and top channels of

LTE band)

Limits: No specific occupied bandwidth requirements in part 2.1049

Test result:

The test results are shown in Appendix A.
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6.4 Emission Bandwidth

Rule Part(s)
FCC: 2.1049

Ambient condition:

Temperature Relative humidity Pressure
23°C 42% 101.9kPa
Test Setup:
GSM Mobile Station Tester
RF output Power
EUT Splitter

Test procedure:

Spectrum Analyzer

After a radio link has been established between EUT and Tester, the output power of the
cell signal of the testing equipment will be decreased until the output power of the EUT
reach a maximum value. The emission bandwidth is measured using spectrum analyzer.
RBW is set to 3 kHz on spectrum analyzer. The bandwidth of -26dB transmitter power can

be read on spectrum analyzer.

Limits: No specific emission bandwidth requirements in part 22.917(b)

Test result:

The test results are shown in Appendix A.
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6.5 Peak-Average Ratio

Rule Part(s)
FCC: 22.913, 24.232, 27.50

Ambient condition:

Temperature Relative humidity Pressure
23°C 42% 101.9kPa
Test Setup:
LTE Mobile Station Tester
RF output Power
EUT Splitter

Test procedure:

Spectrum Analyzer

After a radio link has been established between EUT and Tester, the output power of the
cell signal of the testing equipment will be decreased until the output power of the EUT
reach a maximum value. The Peak-Average Ratio is measured using spectrum analyzer.
RBW is set to 30 kHz on spectrum analyzer. The Peak-Average Ratio can be read on

spectrum analyzer.

Limits

<13dB

Test result:

The test results are shown in Appendix A.
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6.6 Spurious Emissions at antenna terminal

Ambient condition:

Temperature Relative humidity Pressure

23°C 42% 101.9kPa

Test Setup:

LTE Mobile Station Tester

RF output Power
EUT Splitter

Spectrum Analyzer

Test procedure:

After a radio link has been established between EUT and Tester, the output power of the
cell signal of the testing equipment will be decreased until the output power of the EUT
reach a maximum value. The measurement is carried out using a spectrum analyzer. The
spectrum analyzer scans from 30MHz to 20GHz (higher than the 10th harmonic of the
carrier). The peak detector is used and RBW is set to TMHz on spectrum analyzer.

Limits <-13dBm

Test result:
The test results are shown in Appendix A.
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6.7 Band Edges Compliance

Rule Part(s)
FCC: 2.1051, 22.359, 22.917, 24.238, 27.53

Ambient condition:

Temperature Relative humidity Pressure

23°C 42% 101.9kPa

Test Setup:

LTE Mobile Station Tester

EUT RF output Power
Splitter

Spectrum Analyzer

Test procedure:

After a radio link has been established between EUT and Tester, the output power of the
cell signal of the testing equipment will be decreased until the output power of the EUT
reach a maximum value. The measurement is carried out using a spectrum analyzer. The
peak detector is used and RBW is set to at least 1% of the emission bandwidth on spectrum
analyzer.

Limits <-13dBm

Test result:
The test results are shown in Appendix A.
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6.8 Frequency Stability

Rule Part(s)
FCC: 2.1055, 22.355, 24.235, 27.54

Ambient condition:

Temperature Relative humidity Pressure

23°C 42% 101.9kPa

Test setup:

Climate Chamber

EUT LTE Mobile Station Tester

DC
Power Supply

Test Procedure:

A radio link shall be established between EUT and Tester. The tester will sample the
transmitter RF output signal and measure its frequency. The temperature inside the climate
chamber is varied from -30 to +50°C in 10°C step size, and also the DC power supply
voltage to the EUT is varied from LV to HV. The measurement will be conducted at three
channels No18100, No18300 and No18500 (Bottom, middle and top channels of LTE band

).
Limits: No specific frequency stability requirements in part 2.1055 and part 22.355.

Test result:
The test results are shown in Appendix A.
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6.9 Radiated Spurious Emissions

Rule Part(s)
FCC: 2.1053, 22.917, 24.238, 27.53

Ambient condition:

Temperature Relative humidity Pressure
20.8°C 36.5% 100.9kPa
Test Setup:
]
4m

|

: Measuremens

I Hstance

— Ant
FUT I -
i T t_l:j
Tumtable |ggor15m| 110
| \_/ R Test
| L L Receiver
P A ~ P
Ground Plane
Step 1
1
4m
| Mlzasuremiert |
e Distance
Substitution Ant [_ Ant
—] % o —
| Il T hﬂl
Turmn Table ) ot 15 1

‘-:IE ' l?u N - \_, EF Test
=i | | Eeceiver

[
W A A A
Growmd Plane

Step 2

Test procedure:
The measurements procedures in TIA-603C-2004 are used.
The spectrum was scanned from 30MHz to the 10th harmonic of the highest frequency

generated within the equipment.
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Step 1:

The measurement is carried out in the fully anechoic chamber. EUT was placed on a 2.4
meter high non-conductive table at a 3 meter test distance from the test receive antenna. A
receiving antenna was placed on the antenna mast 3 meters from the EUT. The height of
receiving antenna is 2.4m and varies in certain range to find the maximum power value. A
radio link shall be established between EUT and Tester. The output power of the cell signal
of the tester will be decreased until the output power of the EUT reach a maximum value.
The measurement is carried out using a spectrum analyzer or receiver. The spectrum
analyzer scans from 30MHz to 20GHz (higher than the 10th harmonic of the carrier). The
peak detector is used and RBW is set to 1MHz on spectrum analyzer. Then the antenna
height and turn table rotation is adjusted till the maximum power value is founded on
spectrum analyzer or receiver. A notch filter is necessary in the band near to the carrier
frequency. A high pass filter is needed to avoid the distortion of the testing equipment in the
band above the carrier frequency.

Step 2:

A log-periodic antenna or double-ridged waveguide horn antenna shall be substituted in
place of the EUT. The log-periodic antenna will be driven by a signal generator and the level
will be adjusted till the same power value on the spectrum analyzer or receiver. The level of
the spurious emissions can be calculated through the level of the signal generator, cable
loss, the gain of the substitution antenna and the reading of the spectrum analyzer or
receiver.

A power (Pmea) is applied to the input of the substitution antenna, and adjusts the level of
the signal generator output until the value of the receiver reach the previously recorded (Pr).
The power of signal source (Pmea) is recorded. The test should be performed by rotating
the test item and adjusting the receiving antenna polarization.

A “reference path loss” should be calculated after test. The attenuation of “reference path
loss” is the cable loss between the Signal Source with the Substitution Antenna (Pca) and
the Substitution Antenna Gain (Ga).

Calculation procedure:
The data of cable loss and antenna gain has been calibrated in full testing frequency range
before the testing.

The power of the Radiated Spurious Emissions is calculated by adding the cable loss and
antenna gain. The basic equation with a sample calculation is as followed:

Power(EIRP) = Pmea+ Pca + Ga

This value is EIRP since the measurement is calibrated using an antenna of known gain
(2.15dB) and known input power. ERP can be calculated from EIRP by subtracting the gain
of the dipole, ERP = EIRP — 2.15 (dB).

Assumed the power of signal source record is -20dBm. A cable loss of -30dB, and an
antenna gain of 11dB are added.
P=Pmea+Pca+Ga=(-20dBm)+(-30dB)+(11dB)= -39dBm

Test result:
The test results are shown in Appendix B.
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7 MEASUREMENT UNCERTAINTIES

ltems Uncertainty

RF Power Output 0.6 dB

Occupied Bandwidth 3 kHz
30MHz~1GHz 2.83dB
Spurious Emissions 1GHz~12.75GHz 2.50 dB
12.75GHz~25GHz 2.75dB

Band Edges Compliance 1.2dB

Frequency Stability 4 Hz
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8 TEST EQUIPMENTS

No. Name/Model Manufacturer S/N Calibration Calibration
Date Due Date
MT8820C .
1 Mobile Station Tester Anritsu 6201300660 | 2018.08.20 | 2019.08.19
FSVv40
2 Spectrum Analyzer R&S 101065 2018.08.20 | 2019.08.19
2 N9020A Agilent MY48010771 | 2018.08.20 | 2019.08.19
Spectrum Analyzer
3 6007 Weinschel 6007-GJ-1 | 2018.08.20 | 2019.08.19
Power Divider
4 DC Power Supply E3645A Agilent MY40000741 | 2019.03.01 | 2020.02.28
5 Temperature chamber SH241 ESPEC 92013758 2018.08.20 | 2019.08.19
12.65mx8.03mx7.50m
6 Fully-Anechoic Chamber FRANKONIA = oo | o )
23.18mx16.88mx9.60m
! Semi-Anechoic Chamber FRANKONIA R e A
8 Turn table Diameter:1m FRANKONIA |  -—— | = | ==
9 Turn table Diameter:5m FRANKONIA |  —— | = | ==
10 | Antenna master FAC(MAA4.0) MATURO | - | | e
11 | Antenna master SAC(MAA4.0) MATURO | = - | = e
12 9.080mx5.255mx3.525m FRANKONIA | eeee | e |
Shielding room
HF 907 Double-Ridged
13 Waveguide Horn Antenna R&S 100512 2018.08.20 | 2019.08.19
14 HF 907 Double-Ridged R&S 100513 | 2018.08.20 | 2019.08.19
Waveguide Horn Antenna
15 HL562 Ultra log antenna R&S 100016 2018.08.20 | 2019.08.19
16 3160-09 Receive antenna SCHWARZ-BECK | 002058-002 2018.08.20 2019.08.19
17 ESI 40 EMI test receiver R&S 100015 2018.08.20 | 2019.08.19
18 ESCS30 EMI test receiver R&S 100029 2018.08.20 | 2019.08.19
19 HL562 Receive antenna R&S 100167 2018.08.20 | 2019.08.19
20 ENV216 AMN R&S 3560.6550.12 | 2018.08.20 2019.08.19

APPENDIX A —TEST DATA OF CONDUCTED EMISSION

Please refer to the attachment.

APPENDIX B — TEST DATA OF RADIATED EMISSION

Please refer to the attachment.

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-5799 6183
Fax: 86-10-5799 6388

Page number: 23 of 169

V1.0.0




/=
SR I ‘ : No.: SRTC2019-9004(F)-19031203(C)
. g FCC ID: SRQ-ZTEA72019

R NG

APPENDIX A —TEST DATA OF CONDUCTED EMISSION

LTE Band 2
1 RF Power Output

Antenna Gain=1.42dBi

. Conducted
. Carrier frequency uL RB RB EIRP
Modulation (MHz) Channel Y Size Offset power (W)
(dBm)
1 0 23.30 0.296
1 5 23.22 0.291
1850.7 18607 3 2 22.29 0.235
6 0 22.25 0.233
1 0 23.32 0.298
1 5 23.23 0.292
QPSK 1880 18900 | 14 /3 2 22.29 0.235
6 0 22.17 0.229
1 0 23.16 0.287
1 5 23.09 0.282
1909.3 19193 3 2 22.17 0.229
6 0 22.13 0.226
Modulation Carrier frequency uL sw| RB RB Conc;j\zg:ed EIRP
(MHz) Channel Size Offset P (W)
(dBm)
1 0 22.42 0.242
1 5 22.42 0.242
1850.7 18607 3 2 21.27 0.186
6 0 21.24 0.185
1 0 22.48 0.245
1 5 22.42 0.242
16QAM 1880 18900 | 1.4 3 2 21.39 0.101
6 0 21.33 0.188
1 0 22.86 0.268
1 5 22.71 0.259
1909.3 19193 3 2 21.33 0.188
6 0 21.29 0.187
Modulation Carrier frequency uL S| R RB Con(;jxg:ed EIRP
(MHz) Channel Size Offset P (W)
(dBm)
1 0 22.53 0.248
1 5 22.45 0.244
1850.7 18607 3 2 21.35 0.189
6 0 21.32 0.188
1 0 22.26 0.233
1 5 22.23 0.232
64QAM 1880 18900 | 14 — 5 21.38 0.191
6 0 21.17 0.182
1 0 22.45 0.244
1 5 22.41 0.242
1909.3 19193 3 2 21.30 0.187
6 0 21.24 0.185
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_ Conducted
. Carrier frequency uL RB RB EIRP
Modulation (MHz2) Channel BW Size Offset power (W)
(dBm)
1 0 23.35 0.300
1 14 23.27 0.294
1851.5 18615 8 4 22.34 0.238
15 0 22.30 0.236
1 0 23.45 0.307
1 14 23.36 0.301
QPSK 1880 18900 3 8 4 22.42 0.242
15 0 22.30 0.236
1 0 23.29 0.296
1 14 23.22 0.291
1908.5 19185 8 4 22.30 0.236
15 0 22.26 0.233
. Conducted
. Carrier frequency uL RB RB EIRP
Modulation (MH2) Channel BW Size Offset power (W)
(dBm)
1 0 22 .47 0.245
1 14 22.47 0.245
1851.5 18615 8 4 21.32 0.188
15 0 21.29 0.187
1 0 22.61 0.253
1 14 2255 0.249
16QAM 1880 18900 3 8 4 21.52 0.197
15 0 21.46 0.194
1 0 22.99 0.276
1 14 22.84 0.267
1908.5 19185 8 4 21.46 0.194
15 0 21.42 0.192
Modulation Sl S UL Bw| RB RB Con:wuged EIRP
(MHz) Channel Size Offset o (W)
(dBm)
1 0 2258 0.251
1 14 2250 0.247
1851.5 18615 8 4 21.40 0.191
15 0 21.37 0.190
1 0 22.39 0.240
1 14 22.36 0.239
64QAM 1880 18900 3 3 7 21.51 0.196
15 0 21.30 0.187
1 0 2258 0.251
1 14 22.54 0.249
1908.5 19185 8 4 21.43 0.193
15 0 21.37 0.190
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_ Conducted
. Carrier frequency uL RB RB EIRP
Modulation (MHz2) Channel BW Size Offset power (W)
(dBm)
1 0 23.39 0.303
1 24 23.31 0.297
1852.5 18625 12 6 22.38 0.240
25 0 22.34 0.238
1 0 23.55 0.314
1 24 23.46 0.308
QPSK 1880 18900 | 5 > 5 22.52 0.248
25 0 22.40 0.241
1 0 23.27 0.294
1 24 23.20 0.290
1907.5 19175 12 6 22.28 0.234
25 0 22.24 0.232
. Conducted
. Carrier frequency uL RB RB EIRP
Modulation (MHz) channel | BV | size Offset power (W)
(dBm)
1 0 2251 0.247
1 24 22.51 0.247
1852.5 18625 12 6 21.36 0.190
25 0 21.33 0.188
1 0 22.71 0.259
1 24 22.65 0.255
16QAM 1880 18900 | 5 5 6 21.62 0.201
25 0 2156 0.199
1 0 22.97 0.275
1 24 22.82 0.265
1907.5 19175 12 6 21.44 0.193
25 0 21.40 0.191
Modulation |  CrMer frequency UL Bw| RB RB Con(;jwuged EIRP
(MHz) Channel Size Offset o (W)
(dBm)
1 0 22.62 0.254
1 24 22.54 0.249
1852.5 18625 12 6 21.44 0.193
25 0 21.41 0.192
1 0 22.49 0.246
1 24 22.46 0.244
64QAM 1880 18900 | 5 5 6 21.61 0.201
25 0 21.4 0.101
1 0 22.56 0.250
1 24 22.52 0.248
1907.5 19175 12 6 21.41 0.192
25 0 21.35 0.189
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. Conducted
. Carrier frequency UL RB RB EIRP
bhigel i) (MHz) Channel Y Size Offset power (W)
(dBm)
1 0 23.51 0.311
1 49 23.43 0.305
1855 18650 24 12 22.50 0.247
50 0 22.46 0.244
1 0 23.60 0.318
1 49 23.51 0.311
QPSK 1880 18900 10 >4 12 52 57 0251
50 0 22.45 0.244
1 0 23.31 0.297
1 49 23.24 0.292
1905 19150 24 12 22.32 0.237
50 0 22.28 0.234
. Conducted
' Carrier frequency UL RB RB EIRP
SO (MHz) Channel i/ Size Offset POWer (W)
(dBm)
1 0 22.63 0.254
1 49 22.63 0.254
1855 18650 24 12 21.48 0.195
50 0 21.45 0.194
1 0 22.76 0.262
1 49 22.70 0.258
16QAM 1880 18900 10 >4 12 5167 0204
50 0 21.61 0.201
1 0 23.01 0.277
1 49 22.86 0.268
1905 19150 24 12 21.48 0.195
50 0 21.44 0.193
Modulation Carrier frequency UL BW RB RB Conéjwug:ed EIRP
(MHz) Channel Size Offset P (W)
(dBm)
1 0 22.74 0.261
1 49 22.66 0.256
1855 18650 24 12 21.56 0.199
50 0 21.53 0.197
1 0 22.54 0.249
1 49 2251 0.247
64QAM 1880 18900 10 >4 12 5166 0203
50 0 21.45 0.194
1 0 22.60 0.252
1 49 22.56 0.250
1905 19150 24 12 21.45 0.194
50 0 21.39 0.191
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_ Conducted
Modulation Carrier frequency UL BW RB RB Offset power EIRP
(MHz) Channel Size (W)
(dBm)
1 0 23.59 0.317
1 74 23.51 0.311
1857.5 18675 40 18 22.58 0.251
75 0 22.54 0.249
1 0 23.70 0.325
1 74 23.61 0.318
QPSK 1880 18900 15 20 18 22.67 0.256
75 0 22.55 0.249
1 0 23.39 0.303
1 74 23.32 0.298
1902.5 19125 40 18 22.40 0.241
75 0 22.36 0.239
. Conducted
YT Carrier frequency uL Bw | RB | RB Offset power =R
(MHz) Channel Size (W)
(dBm)
1 0 2271 0.259
1 74 22.71 0.259
1857.5 18675 40 18 21.56 0.199
75 0 21.53 0.197
1 0 22.86 0.268
1 74 22.80 0.264
16QAM 1880 18900 | 15 5 18 21.77 0.208
75 0 21.71 0.206
1 0 23.09 0.282
1 74 22.94 0.273
1902.5 19125 40 18 21.56 0.199
75 0 2152 0.197
_ Conducted
. Carrier frequency UL RB =R
Modulation (MH2) Channel BW Size RB Offset power (W)
(dBm)
1 0 22.82 0.265
1 74 22.74 0.261
1857.5 18675 40 18 21.64 0.202
75 0 21.61 0.201
1 0 22.64 0.255
1 74 22.61 0.253
64QAM 1880 18900 15 20 18 21.76 0.208
75 0 21.55 0.198
1 0 22.68 0.257
1 74 22.64 0.255
1902.5 10125 40 18 21.53 0.197
75 0 21.47 0.195
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. Conducted
. Carrier frequency UL RB RB EIRP
bhigel i) (MHz) Channel Y Size Offset power (W)
(dBm)
1 0 23.82 0.334
1 99 23.74 0.328
1860 18700 50 25 22.81 0.265
100 0 22.77 0.262
1 0 23.87 0.338
1 99 23.78 0.331
QPSK 1880 18900 20 50 o5 52 84 0267
100 0 22.72 0.259
1 0 23.64 0.321
1 99 23.57 0.316
1900 19100 50 25 22.65 0.255
100 0 22.61 0.253
. Conducted
' Carrier frequency UL RB RB EIRP
SO (MHz) Channel i/ Size Offset POWer (W)
(dBm)
1 0 22.94 0.273
1 99 22.94 0.273
1860 18700 50 25 21.79 0.209
100 0 21.76 0.208
1 0 23.03 0.279
1 99 22.97 0.275
16QAM 1880 18900 20 50 o5 51.94 0217
100 0 21.88 0.214
1 0 23.34 0.299
1 99 23.19 0.289
1900 19100 50 25 21.81 0.210
100 0 21.77 0.208
. Conducted
. Carrier frequency UL RB RB EIRP
SEIEET (MHz) Channel BW Size Offset power (W)
(dBm)
1 0 23.05 0.280
1 99 22.97 0.275
1860 18700 50 25 21.87 0.213
100 0 21.84 0.212
1 0 22.81 0.265
1 99 22.78 0.263
64QAM 1880 18900 20 50 o5 5193 0216
100 0 21.72 0.206
1 0 22.93 0.272
1 99 22.89 0.270
1900 19100 50 25 21.78 0.209
100 0 21.72 0.206
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2 Occupied Bandwidth

Test result
Carrier Bandwidth of 99% Power (MHz)
RB RB
Band | frequency | Channel(Low) | BW Size | Offset
(MHz) QPSK 16-QAM 64-QAM
2 1850.7 18607 14| 6 0 1.1020 | Fig.1 | 1.1013 | Fig.2 | 1.1023 | Fig.3
2 1880.0 18900 14 6 0 1.1014 | Fig.4 | 1.0960 | Fig.5 | 1.1006 | Fig.6
2 1909.3 19193 14| 6 0 1.1019 | Fig.7 | 1.1017 | Fig.8 | 1.1022 | Fig.9
Carrier Bandwidth of -26dB transmitter power
MH
Band | frequency | Channel(Low) | BW SF?Ee O?fsBet (MH2)
(MHz) QPSK 16-QAM 64-QAM
2 1850.7 18607 14| 6 0 1.358 | Fig.1 | 1.352 | Fig.2 | 1.379 | Fig.3
2 1880.0 18900 1.4 6 0 1.359 | Fig.4 | 1.357 | Fig.5 | 1.326 | Fig.6
2 1909.3 19193 14 6 0 1.366 | Fig.7 | 1.418 | Fig.8 | 1.294 | Fig.9

iCenter 1.851 GHz
#Res BW 30 kHz

Occupled Bandwidth
1.1020 MHz

Transmit Freq Error
x dB Bandwidth

-1.351 kHz
1.358 MHz

GHa
AvglHeld> 40010

FVEBW 100 kHz
Total Power 31.5 dBm
99.00 %
-26.00 dB

OBW Power

Sweep 4.133 m:

1 Agiler Specramm Anatgres - Urcogled BV

iCenter 1.851 GHz
#Res BW 30 kHz

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

Frea Run

rae AvglHeld
n 30 4B

otar Frag: 1860700000 GHz
.
o

Ca
L
_—

Span 3 MHz

FVBW 100 kHz Sweep 4.133 m:

Total Power 30.7 dBm
1.1013 MHz
-2.057 kHz
1.352 MHz

99.00 %
-26.00 dB

OBW Power
xdB

iCenter 1.851 GHz
#Res BW 30 kHz

Occupled Bandwidth
1.1023 MHz

Transmit Freq Error
x dB Bandwidth

-1.868 kHz
1.379 MHz

Cantar Freg: 1850700000 GHz
Trig Frae Run AvglHeld

* gAren: 30 4B

FVEW 100 kHz

Total Power

OBW Power
xdB

30.2 dBm

99.00 %
-26.00 dB

Span 3 MHz
Sweep 4133 m

iCenter 1.88 GHz
#Res BW 30 kHz

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

Span 3 MHz

FVBW 100 kHz Sweep 4.133 m:

Total Power 30.8 dBm
1.1014 MHz
1,198 kHz
1.359 MHz

99.00 %
-26.00 dB

OBW Power
xdB
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‘Agilern Specramm Anatgvs - Urcopled BV
$80500000 GHa Radic St Mens

AvglHeld> 40010
Radie Device: BTS

Span 3 MHz sy

FVBW 100 kHz Sweep 4.1
Occupled Bandwidth Total Power 30.4 dBm
1.0960 MHz

Transmit Freq Error -2.250 kHz OBW Power
x dB Bandwidth 1.357 MHz

P S———

GHz Radio 5t pem

AnglHeld> 10010
Radie Davice: BTS

Span 3 MHz sy

FVBW 100 kHz Sweep 4.133m
Occupled Bandwidth Total Power 30.1 dBm
1.1006 MHz
Transmit Freq Error -3.188 kHz OBW Power 99.00 %
x dB Bandwidth 326 MHz xdB -26.00 dB

Py e w—
Radio Std: Nene

Radie Device: BTS

iCenter 1.909 GHz
#Res BW 30 kHz FVEW 100 kHz Sweep 4.133 m:

Occupled Bandwidth Total Power 30.9 dBm
1.1019 MHz

Transmit Freq Error -2.0 i OBW Power

x dB Bandwidth

‘Agilern Specramm Anatgvs - Urcopled BV
GHz Radic Ste: Mens
AvglHeld> 3010
Radie Device: BTS

Center 1.909 GHz : - Span
#Res BW 30 kHz FVEBW 100 kHz Sweep 4.133

Occupled Bandwidth Total Power 30.4 dBm
1.1017 MHz

Transmit Freq Error -2.140 kHz OBW Power

x dB Bandwidth 1.418 MHz xdB -26.00 dB

P S———
GHz Radie 5t Hene
AglHeld> 1010
Radie Davice: BTS

FVBW 100 kHz Sweep 4.133m
Occupled Bandwidth Total Power 30.1 dBm
1.1022 MHz

Transmit Freq Error -1 OBW Power
x dB Bandwidth 1.284 MHz xdB
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Carrier Bandwidth of 99% Power (MHz)
RB RB
Band | frequency | Channel(Low) | BW Size | Offset
(MHz) QPSK 16-QAM 64-QAM
2 1851.5 18615 3 15 0 2.6914 | Fig.1 | 2.6870 | Fig.2 | 2.6876 | Fig.3
2 1880.0 18900 3 15 0 2.6887 | Fig.4 | 2.6915 | Fig.5 | 2.6929 | Fig.6
2 1908.5 19185 3 15 0 2.6902 | Fig.7 | 2.6931 | Fig.8 | 2.6887 | Fig.9
Carrier Bandwidth of -26dB transmitter power
MH
Band | frequency | Channel(Low) | BW SRiEe O?fsBet (MH2)
(MHz) QPSK 16-QAM 64-QAM
2 1851.5 18615 3 15 0 3.104 | Fig.1 | 3.047 | Fig.2 | 3.092 | Fig.3
2 1880.0 18900 3 15 0 3.121 | Fig.4 | 3.086 | Fig.5 | 3.100 | Fig.6
2 1908.5 19185 3 15 0 3.092 | Fig.7 | 3.071 | Fig.8 | 3.097 | Fig.9

iCenter 1.852 GHz
#Res BW 30 kHz

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

2.6914 MHz
1446 kHz
3.104 MHz

GHa
AvglHeld> 40010

FVEW 100 kHz

Total Power

OBW Power 98.00

Sweep 1227 m:

31.0 dBm

-26.00 dB

iCenter 1.852 GHz
#Res BW 30 kHz

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

FVEW 100 kHz

2.6870 MHz

1.328 kHz
3.047 MHz

Total Power

OBW Power
xdB

Sweep 1227 m:

30.2 dBm

99.00 %
-26.00 dB

iCenter 1.852 GHz
#Res BW 30 kHz

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

2.6876 MHz
995 Hz
3.002 MHz

R:
d» 90010

Radis D

FVEBW 100 kHz
Total Power 2008d

OBW Power

% dB -26.00

-'I._.-....,‘;.,_Mr‘_

Span 9 MHz

Bm

99.00 %

dB

Sweep 1227 m:

iCenter 1.88 GHz
#Res BW 30 kHz

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

2.6887 MHz

-232 Hz
3.121 MHz

FVEW 100 kHz

Total Power

OBW Power
xdB

Span 9 MHz

Sweep 1227 m:

30.5 dBm

99.00 %
-26.00 dB

The State Radio_monitoring_center Testing Center (SRTC)
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No.: SRTC2019-9004(F)-19031203(C)
FCC ID: SRQ-ZTEA72019

‘Agilern Specramm Anatgvs - Urcopled BV
$80500000 GHa
AvglHeld> 40010

FVEBW 100 kHz
Occupled Bandwidth Total Power
2.6915 MHz

Transmit Freq Error 1.666 kHz OBW Power
x dB Bandwidth 3.086 MHz xdB

Radie 5t e

Radie Device: BTS

an 9
Span 9 MHz; Ao

Sweep 1227 m:

20.7 dBm

L ——

GHa
AvglHeld> 3010

FVBW 100 kHz

Occupled Bandwidth Total Power
2.6929 MHz

Transmit Freq Error 3.069 kHz OBW Power

x dB Bandwidth 3.100 MHz

Radio St Nen

Radie Device: BTS

Span 9 MHz
Sweep 1227 m ity

20.5 dBm

99.00 %
-26.00 dB

Py e w—

GHa
AvglHeld> 40010

iCenter 1.909 GHz
#Res BW 30 kHz

FVBW 100 kHz

Occupled Bandwidth Total Power
2.6902 MHz

Transmit Freq Error OBW Power

x dB Bandwidth

CP-A44 P M 15,

Radio St Mene

Radie Device: BTS

Sweep 1227 m:

30.3 dBm

iCenter 1.909 GHz

Py e w—

ter Freq 1.908500000 GHz
et RF

e U

es BW 30 kHz FVBW 100 kHz

Occupled Bandwidth Total Power
2.6931 MHz

Transmit Freq Error 1.697 kHz OBW Power

x dB Bandwidth 3.071 MHz xdB

Radis St Home

Radie Device: BTS

Sweep 1227 m:

-26.00 dB

L ——

FVEBW 100 kHz
Occupled Bandwidth Total Power
2.6887 MHz

Transmit Freq Error -226 Hz OBW Power
x dB Bandwidth 3.087 MHz xdB

Radie 5t Hee

Radie Device: BTS

The State Radio_monitoring_center Testing Center (SRTC)
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No.: SRTC2019-9004(F)-19031203(C)
FCC ID: SRQ-ZTEA72019

EF T L Ry
Carrier Bandwidth of 99% Power (MHz)
RB RB
Band | frequency | Channel(Low) | BW Size | Offset
(MHz) QPSK 16-QAM 64-QAM
2 1852.5 18625 5 25 0 4.4646 | Fig.1 | 4.4636 | Fig.2 | 4.4608 | Fig.3
2 1880.0 18900 5 25 0 4.4678 | Fig.4 | 4.4656 | Fig.5 | 4.4509 | Fig.6
2 1907.5 19175 5 25 0 4.4643 | Fig.7 | 4.4526 | Fig.8 | 4.4685 | Fig.9
Carrier Bandwidth of -26dB transmitter power
MH
Band | frequency | Channel(Low) | BW SRiEe O?fsBet (MH2)
(MHz) QPSK 16-QAM 64-QAM
2 1852.5 18625 5 | 25 0 |4.954 | Fig.1 | 4.840 | Fig.2 | 4.873 | Fig.3
2 1880.0 18900 5 25 0 4.890 | Fig.4 | 4.958 | Fig.5 | 4.969 | Fig.6
2 1907.5 19175 5 25 0 4.973 | Fig.7 | 4.919 | Fig.8 | 4.788 | Fig.9

Center 1.853 GHz
#Res BW 30 kHz
Occupled Bandwidth
4.4646 MHz
3.862 kHz
4.954 MHz

Transmit Freq Error
x dB Bandwidth

FVEW 100 kHz

Total Power

OBW Power

Span 15 MHz
Sweep 2047 m

30.8 dBm

99.00 %

-26.00 dB

A
oy
(=T
i

iCenter 1.853 GHz

#Res BW 30 kHz FVBW 100 kHz

Occupled Bandwidth Total Power

4.4636 MHz
74 Hz
4,840 MHz

Transmit Freq Error OBW Power

x dB Bandwidth

xdB -

Sweep 2047 m:

20.8 dBm

99.00 %
26.00 dB

1 Agiler Specramm Anatgres - Urcogled BV

Span_15.000 MHz
h

iCenter 1.853 GHz

Span 15 MHz

1 Agiler Specramm Anatgres - Urcogled BV

GHa
AvglHeld> 3010

Center 1.88 GHz
i FVEBW 100 kHz

Radis

Span 15 MHz
Sweep 2047 m

#Res BW 30 kHz

FVEW 100 kHz

Sweep 2047 m:

Occupled Bandwidth

4.4608 MHz
Transmit Freq Error
x dB Bandwidth

845 Hz
4.873 MHz

Total Power 20.5 dBm

99.00 %
-26.00 dB

OBW Power
xdB

Res BW 30 kHz

Occupled Bandwidth Total Power 30.3 dBm

4.4678 MHz

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

OBW Power
xdB

2.089 kHz
4,800 MHz

The State Radio_monitoring_center Testing Center (SRTC)
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No.: SRTC2019-9004(F)-19031203(C)
FCC ID: SRQ-ZTEA72019

L ——

Occupled Bandwidth

4.4656 MHz
Transmit Freq Error 2.682 kHz
x dB Bandwidth 4.958 MHz

E0B00000 GHz Radie 5t e
AvglHald» W10
Radie Davice: BTS

FVBW 100 kHz Sweep 2047 m:

Total Power 20.7 dBm

OBW Power

Span 15 MHz Ao

L ——

GHa
AvglHeld> 3010

FVEBW 100 kHz
Occupled Bandwidth Total Power
4.4509 MHz

Transmit Freq Error 1.044 kHz OBW Power
x dB Bandwidth 4.968 MHz xdB

Radio Ste: Men

Radie Device: BTS

Span 15 MHz Ao

Sweep 2047 m:

20.5 dBm

99.00 %
-26.00 dB

Py e w—

iCenter 1.907 GHz
#Res BW 30 kHz

Occupled Bandwidth
4.4643 MHz

Transmit Freq Error 500.
x dB Bandwidth 4.973 MHz

FVBW 100 kHz Sweep 2047 m:

Total Power 30.2 dBm

OBW Power

iCenter 1.907 GHz

Py e w—

L hmbarirbahte wslt |
[P o |

es BW 30 kHz FVBW 100 kHz

Occupled Bandwidth Total Power
4.4526 MHz

Transmit Freq Error 500.01 kHz OBW Power

x dB Bandwidth 4.918 MHz xdB

! J\l'a"»..-

Radio St Mene

Radie Device: BTS

Aot

Sweep 2047 m:

20.5 dBm

-26.00 dB

L ——

Center Freq 1.907000000 GHz
gt RF

Occupled Bandwidth

4.4685 MHz
Transmit Freq Error 498, «Hz
x dB Bandwidth 4.788 MHz

Cantar Freg: 1507000000 GHa Radic Std: Mens
Trig Frae Run AvglHeld> 40010
A d

Radie Device: BTS

FVBW 100 kHz

Total Power

OBW Power
xdB

The State Radio_monitoring_center Testing Center (SRTC)
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No.: SRTC2019-9004(F)-19031203(C)
FCC ID: SRQ-ZTEA72019

EF T L Ry
Carrier Bandwidth of 99% Power (MHz)
RB RB
Band | frequency | Channel(Low) | BW Size | Offset
(MHz) QPSK 16-QAM 64-QAM
2 1855 18650 10 | 50 0 9.1064 | Fig.1 | 9.0677 | Fig.2 | 9.0828 | Fig.3
2 1880 18900 10 | 50 0 9.0909 | Fig.4 | 9.0924 | Fig.5 | 9.0536 | Fig.6
2 1905 19150 10 | 50 0 9.0578 | Fig.7 | 9.0455 | Fig.8 | 9.0361 | Fig.9
Carrier Bandwidth of -26dB transmitter power
MH
Band | frequency | Channel(Low) | BW SRi,Ee O?fsBet (MH2)
(MHz) QPSK 16-QAM 64-QAM
2 1855 18650 10 | 50 0 10.63 | Fig.1 | 10.74 | Fig.2 | 10.40 | Fig.3
2 1880 18900 10 50 0 10.73 | Fig.4 | 10.59 | Fig.5 | 10.47 | Fig.6
2 1905 19150 10 | 50 0 10.24 | Fig.7 | 10.64 | Fig.8 | 10.52 | Fig.9

Ref Offset T dB

Ref 37.00 dBm

#Res BW 300 kHz
Occupled Bandwidth
9.1064 MHz
22188 kHz
10.63 MHz

Transmit Freq Error
x dB Bandwidth

FVEW 1 MHz

Sp an 30 MHz
Sweep 1ms
Total Power 31.4 dBm

99.00 %
-26.00 dB

OBW Power
xdB

Ref Offset T dB

Ref 37.00 dBm

#Res BW 300 kHz
Occupled Bandwidth
9.0677 MHz
9.227 kHz
10.74 MHz

Transmit Freq Error
x dB Bandwidth

FVEW 1 MHz

Sp an 30 MHz
Sweep 1ms
Total Power 30.7 dBm

99.00 %
-26.00 dB

OBW Power
xdB

Ref Offset T dB
Ref 37.00 dBm

Center 1.855 GHz
#Res BW 300 kHz
Occupled Bandwidth
9.0828 MHz
11.972 kHz
10.40 MHz

Transmit Freq Error
x dB Bandwidth

FVEW 1 MHz

Sp an 30 MHz
Sweep 1ms

Total Power 30.6 dBm

99.00 %
-26.00 dB

OBW Power
xdB

1 Agiler Specramm Anatgres - Urcogled BV

Center Freq 1.880000000 GHz
gt RF

Ref Offset T dB
Ref 37.00 dBm

Center 1.88 GHz
#Res BW 300 kHz
Occupled Bandwidth
9.0909 MHz
13.130 kHz
10.73 MHz

Transmit Freq Error
x dB Bandwidth

FVEW 1 MHz

Sp an 30 MHz
Sweep 1ms
Total Power 31.1 dBm

99.00 %
-26.00 dB

OBW Power
xdB
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No.: SRTC2019-9004(F)-19031203(C)
FCC ID: SRQ-ZTEA72019

‘Agilern Specramm Anatgvs - Urcopled BV
$80500000 GHa Radic Std: Mens
AvglHeld> 40010
Radie Device: BTS

ki,
s vl
e e

Spnh
FVBW 1 MHz Swee
Occupled Bandwidth Total Power 30.8 dBm
9.0924 MHz
Transmit Freq Error 17.517 kHz OBW Power
x dB Bandwidth 10.58 MHz xdB

L ——

Occupled Bandwidth

GHz Radio 5t pem
AnglHeld> 10010
Radie Davice: BTS

FVBW 1 MHz
Total Power 30.6 dBm

9.0536 MHz

Transmit Freq Error
x dB Bandwidth

19.242 kHz OBW Power 99.00 %
10,47 MHz % dB -26.00 dB

S ——
GHz Radie 5t Heme
AglHeld> 1010
Radie Davice: BTS

iCenter 1.905 GHz
#Res BW 300 kHz FVBW 1 MHz

Occupled Bandwidth Total Power 30.1 dBm
9.0578 MHz

Transmit Freq Error 8.684 k OBW Power

x dB Bandwidth 10.24 MHz

iCenter 1.905 GHz
#Res BW 300 kHz

Occupled Bandwidth

GHz Radic St: Mene
AvglHeld> 3010
Radie Device: BTS

FVBW 1 MHz

Total Power

9.0455 MHz

Transmit Freq Error
x dB Bandwidth

16.263 kHz OBW Power
10.64 MHz % dB -26.00 dB

L ——

Cantar Frag. 1508000000 GHz Radis Std: Mame
Trig Fraa Run AvglHald» W10
AL i Radie Device: BTS

iCenter 1.905 GHz
#Res BW 300 kHz FVBW 1 MHz

Occupled Bandwidth Total Power
9.0361 MHz

Transmit Freq Error 12 1 OBW Power

x dB Bandwidth xdB

The State Radio_monitoring_center Testing Center (SRTC)
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No.: SRTC2019-9004(F)-19031203(C)
FCC ID: SRQ-ZTEA72019

EF T L Ry
Carrier Bandwidth of 99% Power (MHz)
RB RB
Band | frequency | Channel(Low) | BW Size | Offset
(MHz) QPSK 16-QAM 64-QAM
2 1857.5 18675 15 75 0 13.505 | Fig.1 | 13.474 | Fig.2 | 13.533 | Fig.3
2 1880.0 18900 15 75 0 13.495 | Fig.4 | 13.467 | Fig.5 | 13.495 | Fig.6
2 1902.5 19125 15 | 75 0 13.491 | Fig.7 | 13.484 | Fig.8 | 13.458 | Fig.9
Carrier Bandwidth of -26dB transmitter power
MH
Band | frequency | Channel(Low) | BW SRi,Ee O?fsBet (MH2)
(MHz) QPSK 16-QAM 64-QAM
2 1857.5 18675 15 75 0 15.12 | Fig.1 | 14.90 | Fig.2 | 15.09 | Fig.3
2 1880.0 18900 15 75 0 15.06 | Fig.4 | 14.83 | Fig.5 | 15.04 | Fig.6
2 1902.5 19125 15 75 0 15.09 | Fig.7 | 14.92 | Fig.8 | 15.23 | Fig.9

Transmit Freq Error
x dB Bandwidth

1 Agiler Specramm Anatgres - Urcogled BV

Span 45.000 MH

Center 1.858 GHz
#Res BW 300 kHz
Occupled Bandwidth
13.505 MHz
28.035 kHz
15.12 MHz

FVEW 1 MHz

Total Power

OBW Power
xdB

Sp an 45 MHz
Sweep 1ms

31.9 dBm

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Center 1.858 GHz
#Res BW 300 kHz

Occupled Bandwidth

13.474 MHz
20.251 kHz
14,90 MHz

FVEW 1 MHz

GHa
AvglHeld> 3010

Radie Std Mame

Radio Davice: BTS

Sp an 45 MHz

Total Power 30.6 dBm

99.00 %
-26.00 dB

OBW Power
xdB

Sweep 1ms

Transmit Freq Error
x dB Bandwidth

Center 1.858 GHz
#Res BW 300 kHz

Occupled Bandwidth

oy Mot

FVEW 1 MHz

Total Power

13.533 MHz

34.946 kHz
15,08 MHz

OBW Power
xdB

Sp an 45 MHz
Sweep 1ms

30.8 dBm

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

iCenter 1.88 GHz
#Res BW 300 kHz

Occupled Bandwidth

13.495 MHz
21.943 kHz
15,06 MHz

FVEW 1 MHz

GHz Radie
AvglHeld> 3010
Radie

Sp an 45 MHz

Total Power

OBW Power
xdB

31.1 dBm

99.00 %
-26.00 dB

Sweep 1ms

The State Radio_monitoring_center Testing Center (SRTC)
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No.: SRTC2019-9004(F)-19031203(C)
FCC ID: SRQ-ZTEA72019

L ——

Occupled Bandwidth

$80500000 GHa Radic St Mens
AvglHeld> 40010
Radie Device: BTS

FVBW 1 MHz

Total Power

13.467 MHz
Transmit Freq Error 17.945 kHz OBW Power
x dB Bandwidth 14.83 MHz xdB

P S———
GHa Radio St pem
AnglHeld> 10010
Radio Dwvics: BTS

FVBW 1 MHz
Occupled Bandwidth Total Power 30.3 dBm
13.495 MHz

Transmit Freq Error 24.110 kHz OBW Power 99.00 %
x dB Bandwidth 15,04 MHz -26.00 dB

Py e w—

er Freq 1.902500000 GHz
gt RF

5 Gl ww

iCenter 1.903 GHz
#Res BW 300 kHz

Occupled Bandwidth
13.491 MHz

Transmit Freq Error B.141 kHz
x dB Bandwidth 15,08 MHz

Radio Ste: Mene

Radio Davice: BTS

FVBW 1 MHz

Total Power 31.0 dBm

OBW Power
-26.00 dB

Py e w—

ter Freq 1.902500000 GHz " S02500000 Radie Std: Nene
Inpt: HE

Radie Device: BTS

iCenter 1.903 GHz

es BW 300 kHz FVEW 1 MHz
Occupled Bandwidth Total Power 30.5 dBm
13.484 MHz

Transmit Freq Error 11.399 kHz OBW Power
x dB Bandwidth 14.92 MHz xdB -26.00 dB

L ——

e

PRI,

Occupled Bandwidth

Rain 514 Nome

GHa
AvglHeld> 40010

Radie Device: BTS

FVBW 1 MHz

Total Power

13.458 MHz
Transmit Freq Error 7.592 kHz OBW Power
x dB Bandwidth 15.23 MHz xdB
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No.: SRTC2019-9004(F)-19031203(C)
FCC ID: SRQ-ZTEA72019

EF T L Ry
Carrier Bandwidth of 99% Power (MHz)
RB RB
Band | frequency | Channel(Low) | BW Size | Offset
(MHz) QPSK 16-QAM 64-QAM
2 1860 18700 20 | 100 0 17.966 | Fig.1 | 17.939 | Fig.2 | 17.940 | Fig.3
2 1880 18900 20 | 100 0 17.970 | Fig.4 | 17.951 | Fig.5 | 17.940 | Fig.6
2 1900 19100 20 | 100 0 17.940 | Fig.7 | 17.943 | Fig.8 | 17.942 | Fig.9
Carrier Bandwidth of -26dB transmitter power
MH
Band | frequency | Channel(Low) | BW SRi,Ee O?fsBet (MH2)
(MHz) QPSK 16-QAM 64-QAM
2 1860 18700 20 | 100 0 20.25 | Fig.1 | 20.05 | Fig.2 | 19.83 | Fig.3
2 1880 18900 20 | 100 0 20.27 | Fig.4 | 19.64 | Fig.5 | 19.63 | Fig.6
2 1900 19100 20 | 100 0 19.74 | Fig.7 | 19.84 | Fig.8 | 19.87 | Fig.9

Center 1.88 GHz
#Res BW 300 kHz

Occupled Bandwidth

FVEW 1 MHz

Total Power

Span 60 MHz
Sweep 1ms

31.4 dBm

17.966 MHz
33.415 kHz
20.25 MHz

Transmit Freq Error OBW Power

x dB Bandwidth

99.00 %
-26.00 dB

Center 1.88 GHz
#Res BW 300 kHz

Occupled Bandwidth

17.939 MHz

Transmit Freq Error
x dB Bandwidth

38.041 kHz

20,05 MHz

FVEW 1 MHz

Total Power

OBW Power
xdB

Span 60 MHz
Sweep 1ms

30.8 dBm

99.00 %
-26.00 dB

1 Agiler Specramm Anatgres - Urcogled BV

Center 1.88 GHz

#Res BW 300 kHz FVBW 1 MHz

Occupled Bandwidth Total Power
17.940 MHz
44.547 kHz
19,83 MHz

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

Span 60 MHz
Sweep 1ms

30.4 dBm

99.00 %
-26.00 dB

iCenter 1.88 GHz
#Res BW 300 kHz

Occupled Bandwidth

17.970 MHz

Transmit Freq Error
x dB Bandwidth

34.034 kHz

20.27 MHz

GHa
AvglHeld> 3010

FVEW 1 MHz

Total Power

OBW Power

xdB

Radie

Span 60 MHz
Sweep 1ms

31.7 dBm

99.00 %
-26.00 dB
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No.: SRTC2019-9004(F)-19031203(C)
FCC ID: SRQ-ZTEA72019

‘Agilern Specramm Anatgvs - Urcopled BV
$80500000 GHa Radic Std: Mene
AvglHeld> 40010
Radie Device: BTS

FVBW 1 MHz
Occupled Bandwidth Total Power 30.7 dBm
17.951 MHz

Transmit Freq Error 36.221 kHz OBW Power
x dB Bandwidth 19,64 MHz xdB

L ——
Radie Ste: Hen

Radie Device: BTS

FVBW 1 MHz
Occupled Bandwidth Total Power 30.4 dBm
17.940 MHz
Transmit Freq Error 19.019 kHz OBW Power 99.00 %
x dB Bandwidth 18,63 MHz -26.00 dB

gilent Spectrom natgres - Occogled B
GHz Radie 5t e
AvglHald» W10
Radie Davice: BTS

Center 1.9 GHz
#Res BW 300 kHz FVEW 1 MHz

Occupled Bandwidth Total Power 31.0 dBm
17.940 MHz

Transmit Freq Error 18.398 kHz OBW Power

x dB Bandwidth 18.74 MHz

Radio St Mene

Radie Device: BTS

Center 1.9 GHz
#Res BW 300 kHz FVEW 1 MHz

Occupled Bandwidth Total Power 30.6 dBm
17.943 MHz

Transmit Freq Error 31.481 kHz OBW Power

x dB Bandwidth 18,84 MHz xdB -26.00 dB

L ——

GHz Radie 5t e
AglHeld> 1010
Radie Davice: BTS

FVEW 1 MHz
Occupled Bandwidth Total Power
17.942 MHz

Transmit Freq Error 14.632 kHz OBW Power
x dB Bandwidth 18,87 MHz xdB
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SR I‘ : No.: SRTC2019-9004(F)-19031203(C)
FCC ID: SRQ-ZTEA72019

T S Flinis oo ) lid | ) et

EF AR AR TR

3 Peak-Average Ratio

Test result:

T agilent Spectrum Analyzer - Power Stat CCOF E@@

AL SEMSEINT] ALIGN AUTO 07:09:16 PM Mar 19, 2019

s @ j
Info BW 1.5000 MHz Center Freq: 1.880000000 GHz Radio Std: None BW

Input: RF = Trig: Free Run Counts:2.58 M/10.0 Mpt
#IFGain:Low #Atten: 30 dB Info BW
1.6000 MHz
Average Power Gaussian

100 %

23.46 dBm
46.88 % at 0dB

10.0 % 2.47dB
1.0 % 4.34 dB
0.1% 513 dB
0.01 % 543 dB
0.001% 5.47dB
0.0001 % 5.48dB 0.001 %

Peak 5.8 dB

29.04 dBm .
0.0001 A'OdB

Info BW 1.5000 MHz

Peak-Average Ratio Plot(1.4MHz BW,QPSK,Band 2-mid Channel)

T agilent Spectrum Analyzer - Power Stat CCDF E@g
J | e | ALIGNAUTO | 07:09:28 PM Mar 19, 2019
Info BW 1.5000 MHz Center Freq: 1.880000000 GHz Radio Std: None BW

Input: RF ) Trig: Free Run Counts:668 ki10.0 Mpt
#IFGain:Low #Atten: 30 dB Info BW
1.5000 MHz

Average Power Gaussian
9 100 %

21.90 dBm
42.10 % at 0dB

10.0 % 2.98 dB

1.0 % 5.33dB
0.1 % 6.63 dB
0.01 % 7.08dB
0.001% 7.15dB
0.0001 % ---dB
Peak 7.18 dB

29.08 dBm

Info BW 1.5000 MHz

Peak-Average Ratio Plot(1.4MHz BW,16QAM,Band 2-mid Channel)

The State Radio_monitoring_center Testing Center (SRTC) Page number: 42 of 169
Tel: 86-10-5799 6183
Fax: 86-10-57996388 Vv1.0.0



F
SR I‘ : No.: SRTC2019-9004(F)-19031203(C)
FCC ID: SRQ-ZTEA72019

T S Flinis oo ) lid | ) et

EF AR AR TR

T agilent Spectrum Analyzer - Power Stat CCDF @@@

ALIGN AUTO 07:09:35 PM Mar 19, 2019

s
Info BW 1.5000 MHz Center Freq: 1.880000000 GHz Radio Std: None BW

Input: RF o Trig:FreeRun Counts:413 k0.0 Mpt
#IFGain:Low __ #Atten: 30 dB Info BW
1.6000 MHz
Average Power Gaussian

100 %

22.06 dBm
42.10 % at 0dB

10.0 % 2.97dB
1.0 % 5.01dB
0.1 % 6.16 dB
0.01 % 6.80 dB
0.001% 6.83dB
0.0001 % ---dB
Peak 6.83 dB

28.89 dBm

Info BW 1.5000 MHz

Peak-Average Ratio Plot(1.4MHz BW,64QAM,Band 2-mid Channel)

T Agilent Spectrum Analyzer, - Power Stat CCDF []=)]E]
AC SEMSE:INT ALIGH AUTO 07:10:31 PM Mar 19, 2019 BW

QR i i S o i ;
Info BW 3.0000 MHz Center Freq: 1.880000000 GHz Radio Std: None

Input: RF () Trig: Free Run Counts:705 ki10.0 Mpt
#IFGain:Low #Atten: 30 dB Info BW
3.0000 MHz
Average Power Gaussian

100 %

23.48 dBm
47.22 % at 0dB

10.0 % 2.40dB
1.0 % 4.21dB
0.1 % 5.08 dB
0.01 % 5.34 dB
0.001% 5.40dB
0.0001%  -—dB
Peak 541dB

28.89 dBm

Info BW 3.0000 MHz

Peak-Average Ratio Plot(3MHz BW,QPSK,Band 2-mid Channel)
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EF AR AR TR

T agilent Spectrum Analyzer - Power Stat CCOF E@@

{ S e g ALIGN ALTO 07:10:43 PM Mar 19, 2019
Info BW 3.0000 MHz Center Freq: 1.880000000 GHz Radio Std: None BW

Input: RF = Trig: Free Run Counts:525 ki10.0 Mpt
#IFGain:Low #Atten: 30 dB Info BW
3.0000 MHz
Average Power Gaussian

100 %

21.99 dBm *\
41.36 % at 0dB

10.0 % 2.94dB
1.0 % 5.39dB
0.1 % 6.56 dB
0.01% 6.99 dB
0.001% 7.05dB
0.0001 % - dB
Peak 7.05dB

Info BW 3.0000 MHz

Peak-Average Ratio Plot(3MHz BW,16QAM,Band 2-mid Channel)

T Agilent Spectrum Analyzer - Power Stat CCDF DEX
. 7 ALIGN AUTO 07:10:53 PM Mar 19, 2019
Info BW 3.0000 MHz Center Freq: 1.880000000 GHz Radio Std: None BW

Input: RF = Trig: Free Run Counts:1.44 M/10.0 Mpt
#IFGain:Low #Atten: 30 dB Info BW
3.0000 MHz
Average Power Gaussian

100 %

22.26 dBm
41.63 % at 0dB

10.0 % 2.98 dB
1.0% 4.96 dB
0.1 % 594 dB
0.01 % 6.58 dB
0.001% 6.66dB
0.0001 % 6.67dB 0.001 %
Peak 6.69 dB

Info BW 3.0000 MHz

Peak-Average Ratio Plot(3MHz BW,64QAM,Band 2-mid Channel)
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EF AR AR TR

T agilent Spectrum Analyzer - Power Stat CCOF E@@

{ S e g ALIGN ALTO 07:11:26 PM Mar 19, 2019
Info BW 5.0000 MHz Center Freq: 1.880000000 GHz Radio Std: None BW

Input: RF = Trig: Free Run Counts:1.76 M/10.0 Mpt
#IFGain:Low #Atten: 30 dB Info BW
5.0000 MHz
Average Power Gaussian

100 %

23.36 dBm
45.64 % at 0dB

10.0 % 2.48 dB
1.0 % 4.33dB
0.1 % 5.13 dB
0.01% 5.49 dB
0.001% 558dB
0.0001 % 5.60dB
Peak 5.60 dB

Info BW 5.0000 MHz

Peak-Average Ratio Plot(5MHz BW,QPSK,Band 2-mid Channel)

T agilent Spectrum Analyzer - Power Stat CCDF @@@
O T 7 ALIGN AUTO 07:11:46 PM Mar 19, 2019
Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radio Std: None Frequency
Input: RF = Trig: Free Run Counts:1.20 Mi10.0 Mpt
#IFGain:Low #Atten: 30 dB

Average Power 100 o5, S2USSIaN

Center Freq

22.98 dBm 1.880000000 GHz
42.99 % at 0dB

10.0 % 2.92dB

1.0 % 5.03 dB

0.1 % 5.86 dB 4 5.00&E0sntn?-|2
0.01 % 6.14 dB \ Auto Man
0.001% 6.19dB

0.0001% 6.21dB 0.001 %

Peak 6.21dB

Info BW 5.0000 MHz

Peak-Average Ratio Plot(5MHz BW,16QAM,Band 2-mid Channel)
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T agilent Spectrum Analyzer - Power Stat CCDF @@@

T e e e ALIGNAUTO _[07:12:00 PM Mar 19, 2019
Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radio Std: None
Input: RF = Trig: Free Run Counts:675 kiM0.0 Mpt

#IFGain:Low #Atten: 30 dB

Frequency

Average Power 100 o, S2USSIaN

Center Freq

22.94 dBm . 1.880000000 GHz
42.84 % at 0dB

10.0 % 2.95dB
1.0 % 511 dB
0.1 % 5.94 dB \ 5_00550%%2
0.01 % 6.20dB | Man
0.001% 6.25dB
0.0001 % ---dB
Peak 6.25 dB
29.19 dBm

Info BW 5.0000 MHz

Peak-Average Ratio Plot(5MHz BW,64QAM,Band 2-mid Channel)

T Agilent Spectrum Analyzer, - Power Stat CCDF []=)]E]
AC SEMSE:INT ALIGH AUTO 07:12:47 PM Mar 19, 2019 BW

R i i S o i ;
Info BW 10.000 MHz Center Freq: 1.880000000 GHz Radio Std: None

Input: RF = Trig: Free Run Counts:900 ki10.0 Mpt
#IFGain:Low #Atten: 30 dB Info BW
10.000 MHz
Average Power Gaussian

100 %

23.54 dBm
46.19 % at 0dB

10.0 % 2.45dB
1.0 % 4.21dB
0.1 % 5.06 dB
0.01 % 5.41dB

0.001% 5.48dB
0.0001%  -—dB
Peak 553 dB

29.07 dBm

Info BW 10.000 MHz

Peak-Average Ratio Plot(10MHz BW,QPSK,Band 2-mid Channel)
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EF AR AR TR

T agilent Spectrum Analyzer - Power Stat CCOF @@]E}

{ S e g ALIGN ALTO 07:13:04 PM Mar 19, 2019
Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radie Std: None
Input: RF (o) Trig: Free Run Counts:930 ki10.0 Mpt

#IFGain:Low #Atten: 30 dB

Frequency

Average Power 100 % Saussian

Center Freq

23.15 dBm = 1.880000000 GHz
42.67 % at 0dB

10.0 % 2.93dB
1.0 % 5.08 dB
0.1% 5.84 dB “ 5.oot§t:JEos|\tn?42
0.01 % 6.03 dB § Man
0.001% 6.16dB
0.0001 % - dB
Peak 6.48 dB

Info BW 10.000 MHz

Peak-Average Ratio Plot(10MHz BW,16QAM,Band 2-mid Channel)

T Agilent Spectrum Analyzer - Power Stat CCDF @@E
e 7 ALIGN AUTO 07:13:09 PM Mar 19, 2019
Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radio Std: None Frequency
Input: RF = Trig: Free Run Counts:240 k0.0 Mpt
#IFGain:Low #Atten: 30 dB

Average Power 100 o5, S2USSIaN

Center Freq

23.03 dBm [ 1.880000000 GHz
43.42 % at 0dB

10.0 % 2.93dB

1.0 % 5.02 dB

0.1 % 5.89 dB | 5.00&Eosntn?-|2
0.01 % 6.14 dB ) Auto Man
0.001% 6.19dB

0.0001 % —dB 0.001 %

Peak 6.64 dB

Info BW 10.000 MHz

Peak-Average Ratio Plot(10MHz BW,64QAM,Band 2-mid Channel)
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T agilent Spectrum Analyzer - Power Stat CCOF E@@

{ S e g ALIGN ALTO 07:13:46 PM Mar 19, 2019
Info BW 25.000 MHz Center Freq: 1.880000000 GHz Radio Std: None BW

Input: RF = Trig: Free Run Counts:1.71 M/10.0 Mpt
#IFGain:Low #Atten: 30 dB Info BW
25.000 MHz
Average Power Gaussian

100 %

23.20dBm
42.63 % at 0dB

10.0 % 2.95dB
1.0 % 5.14 dB
0.1 % 5.86 dB
0.01% 6.06 dB
0.001% 6.10dB
0.0001 % 6.10dB
Peak 6.17 dB

Info BW 25.000 MHz

Peak-Average Ratio Plot(15MHz BW,QPSK,Band 2-mid Channel)

T Agilent Spectrum Analyzer - Power Stat CCDF DEX
e 7 ALIGN AUTO 07:13:59 PM Mar 19, 2019
Info BW 25.000 MHz Center Freq: 1.880000000 GHz Radio Std: None BW

Input: RF = Trig: Free Run Counts:1.40 M/10.0 Mpt
#IFGain:Low #Atten: 30 dB Info BW
25.000 MHz
Average Power Gaussian

100 %
23.39dBm ‘\
45.17 % at 0dB

10.0 % 2.50dB
1.0% 433 dB
0.1 % 514 dB
0.01 % 5.49 dB
0.001% 563dB
0.0001 % 5.67dB 0.001 %
Peak 5.68 dB

Info BW 25.000 MHz

Peak-Average Ratio Plot(15MHz BW,16QAM,Band 2-mid Channel)
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T agilent Spectrum Analyzer - Power Stat CCDF @@@

ALIGN AUTO 07:14:12 PM Mar 19, 2019

s
Info BW 25.000 MHz Center Freq: 1.880000000 GHz Radio Std: None BW

Input: RF o Trig:FreeRun Counts:135 k0.0 Mpt
#IFGain:Low __ #Atten: 30 dB Info BW
25.000 MHz
Average Power Gaussian

100 %

22.94 dBm [P,
44.11 % at 0dB

10.0 % 2.99dB
1.0 % 5.04 dB
0.1 % 5.68 dB
0.01 % 5.87 dB
0.001% 591dB
0.0001 % ---dB
Peak 592 dB

28.86 dBm

Info BW 25.000 MHz

Peak-Average Ratio Plot(15MHz BW,64QAM,Band 2-mid Channel)

T Agilent Spectrum Analyzer, - Power Stat CCDF []=)]E]
AC SEMSE:INT ALIGH AUTO 07:14:36 PM Mar 19, 2019 BW

QR i i S o i ;
Info BW 25.000 MHz Center Freq: 1.880000000 GHz Radio Std: None

Input: RF () Trig: Free Run Counts:585 ki10.0 Mpt
#IFGain:Low #Atten: 30 dB Info BW
25.000 MHz
Average Power Gaussian

100 %

23.52 dBm
45.83 % at 0dB

10.0 % 2.46 dB
1.0 % 4.50 dB
0.1 % 533 dB
0.01 % 5.59 dB
0.001% 5.65dB
0.0001%  -—dB
Peak 5.67 dB

29.19 dBm

Info BW 25.000 MHz

Peak-Average Ratio Plot(20MHz BW,QPSK,Band 2-mid Channel)
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T agilent Spectrum Analyzer - Power Stat CCOF E@@

{ S e g ALIGN ALTO 07:14:42 PM Mar 19, 2019
Info BW 25.000 MHz Center Freq: 1.880000000 GHz Radio Std: None BW

Input: RF = Trig: Free Run Counts:2.12 M/10.0 Mpt
#IFGain:Low #Atten: 30 dB Info BW
25.000 MHz
Average Power Gaussian

100 %

23.02 dBm
46.59 % at 0dB

10.0 % 275dB
1.0 % 4.79dB
0.1 % 5.68 dB
0.01% 6.04 dB
0.001% 6.14dB
0.0001 % 6.19dB
Peak 6.32dB

Info BW 25.000 MHz

Peak-Average Ratio Plot(20MHz BW,16QAM,Band 2-mid Channel)

T Agilent Spectrum Analyzer - Power Stat CCDF DEX
. 7 ALIGN AUTO 07:14:45 PM Mar 19, 2019
Info BW 25.000 MHz Center Freq: 1.880000000 GHz Radio Std: None BW

Input: RF = Trig: Free Run Counts:405 ki10.0 Mpt
#IFGain:Low #Atten: 30 dB Info BW
25.000 MHz
Average Power Gaussian

100 %

22.26 dBm
41.15 % at 0dB

10.0 % 2.98dB

1.0 % 574 dB

0.1 % 6.64 dB

0.01 % 6.86 dB

0.001% 7.21dB

0.0001 % 0.001 %
Peak

Info BW 25.000 MHz

Peak-Average Ratio Plot(20MHz BW,64QAM,Band 2-mid Channel)
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No.: SRTC2019-9004(F)-19031203(C)

FCC ID: SRQ-ZTEA72019

4 Spurious Emissions at antenna terminal

Ty g B Conductg? tSpurlous
Band frequency | Channel(Low) | BW Size Offset ©
(MHz) QPSK
2 1860 18700 20 1 0 Fig.1

T agilent Spectrum Analyzer - Swept S&

QR i <
Display Line -13.00 dBm

ALIGH AUTO

07:17:51 PM Mar 19, 2019

Input: RE PHO: Fast L, 1rig: FreeRun
IFGain:Low Atten: 30 dB

Ref Offset 7 dB

Ref 27.

Start 30 MHz
#Res BW 1.0 MHz

MSG

00 dBm

#VBW 3.0 MHz

Avg Type: Log-Pwr

Avg|Hold: 6/100

Stop 20.000 GHz
Sweep 49.9 ms (1001 pts)

EBX

Display

Annotation»

Title»

Graticule
Off

DisplayLine
-13.00 dBm
Off|

System
Display»
Settings

Fig.1
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SRTC

No.: SRTC2019-9004(F)-19031203(C)

i sl el FCC ID: SRQ-ZTEA72019
EEJ:J.! 'T'L'iui,! Y
A Conducted Spurious
RB RB
Band frequency | Channel(Low) | BW Size Offset Plot
(MHz) QPSK
2 1880 18900 20 1 0 Fig.1
I Agilant Spel:llnulyze: - Swapt SA —
Display Line -13.00 dBm i Free Run s JZ.'L"a m"iw
Ref Offset T dB
Ref 27.00 dBm
Off
DisplayLine
-13.00 dBm
on Off|
al-.atuln}.'l-«i|'-f-’r*"-""i'ﬂMv'14"‘L"‘N""“"%'M-E-Hh‘wm,ﬁ{. ekt Tl Sh )
Start 30 MHz Stop 20.000 GHz
_#Res BW 1.0 MHz #VEW 3.0 MHz Sweep .?0,9 ms (1001 pts)
Fig.1
Carrier Conducted Spurious
Band frequency | Channel(Low) | BW SI?Ee O?fsl?et FE
(MHz) QPSK
2 1900 19100 20 1 0 Fig.1

I agilent Spectrum Analyzer - Swept &
Avg Type: Log-Pwr Display

Display Line -13.00 dBm
= Avg|Held: 1100

Trig: Free Run

PHO: Fast
Atten: 30 dB

N
IFGain:l ow

Ref Offset 7 dB
Ref 27.00 dBm

off

Display Line
13.00 dBm
on OFf|

| bl Mg
-..ﬂJ'J.nl.'L'rﬁ'-""m'%u.-u-‘r‘.'H..!t“*'-"a"-#‘1.’“m1\f4..lJ.Mu.;:'ﬂJ.-l,r"'{.-."-Tv.m.Jpan“i“.mf"’“"""‘ T Ve

i

Stop 20.000 GHz

Start 30 MHz
Sweep 49.9 ms (1001 pts)

#Res BW 1.0 MHz #VBW 3.0 MHz

Fig.1
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5 Band Edges Compliance

Test result
Carrier Channel RB RB Band Edges Plot
Band | frequency (Low) BW Size | Offset
(MHz) QPSK
1 0 Fig.1
2 1850.7 18607 1.4 5 0 Fiq4

T agilent Spectrum Analyzer - Swept S&
QO it S o | W :
Points 20000 Arallvns o (RMS)
Input: RF PNO: Far (y) Trig: Free Run Avg|Hold:> 100100 N -
#Atten: 30 dB . Sweep Time
16.0 ms

IFGain:Low
Mkr1 1.850 000 00 GHz
Ref 26.80 dBm -24.035 B m [SE——

Sweep Setup»

-13.00 dBm|

Gate ~
[Off,LO]

Span 2.800 MHz
Sweep 16.0 ms (20000 pts)

STATUS

Center 1.850000 GHz
#Res BW 15 kHz #VBW 47 kHz*

MSG

a3 Agilent Spectrum Analyzer - Swept S E@gj
d TR R IR : ALIGN AUTO 23
Points 20000 . Avg Type: Pwr(RMS) SweeplControl
Input: RF PMO: Far Ly T1rig:FreeRun Avg|Hold:> 1001100 ! -
Sweep Time

Foninilow ~ #Atten: 30 dB
Mkr1 1.850 000 00 GHz [EDImE
Ref Offset 6.8 dB 29.529 dBm Auto Man

Ref 26.80 dBm
Sweep Setup»
-'-' B}

Gate
[Off,LO]

Points

Span 2.800 MHz 20000
Sweep 16.0 ms (20000 pts)

STATUS

Center 1.850000 GHz
#Res BW 15 kHz

MSG

#VBW 47 kHz*

Fig.4
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FCC ID: SRQ-ZTEA72019

O Flini b )b T ) e

EEJ..;\\%J'_“ MR

Carrier Channel RB RB Band Edges Plot
Band | frequency (High) BW Size | Offset
(MH2) 9 QPSK
1 5 Fig.1
2 1909.3 19193 1.4 6 0 Fig.4

500 __ ALIGNAUTO T
Marker 1 1.910000000000 GHz . Avg Type: Pwr(RMS)

Input: RF PNO: Far () Trig: Free Run Avg|Held:> 1001100

IFGain:Low #Atten: 30 dB

Select Marl-(erb
Ref Offset 6.8 dB Mkr1 1.910 000 00 GHz 1

1LogBde Ref 26.80 dBm -23.705 dBm —

6o ---------- Normal

Delta

Fixedr>

Off
i |
Properties»

More
Center 1.910000 GHz Span 2.800 MHz 10f2

#Res BW 15 kHz #VBW 47 kHz* Sweep 16.0 ms (20000 pts) %

Fig.1

Avg Type: Pwr(RMS) Marker
Avg|Held: 631100

QO it it S i ettt
Marker 1 1.910000000000 GHz

Input: RF PNO: Far (0 1rig:FreeRun
IFGain:Low #Atten: 30 dB

Mkr1 1.910 000 00 GH el
Ref Offset 6.8 dB ri. Z
1o gBde Reef 2§esu dBm -24.541 dBm

I

Properties»

(e
More
Center 1910000 GHz Span 2.800 MHz 10f2
#Res BW 15 kHz #VBW 47 kHz* Sweep 16.0 ms (20000 pts) %
Fig.4
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No.: SRTC2019-9004(F)-19031203(C)
FCC ID: SRQ-ZTEA72019

Carrier Channel RB RB Band Edges Plot
Band | frequency (Low) BW Size | Offset
(MHz) QPSK
1 0 Fig.1
2 1851.5 18615 3 15 0 Fig.4

ent Spectrum Analyzer - Swept SA
50 Q

EBX

ALIGH AUTO

- e |
Marker 1 1.850000000000 GHz .

Input RF PNO: Far 0 1rig:FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 6.8 dB
Ref 26.80 dBm

10 dBidiv
Log

Center 1.850000 GHz

#Res BW 51 kHz #VBW 150 kHz*

Avg Type: Pwr(RMS) Marker
Avg|Held:>100/100

Select Marl-(erb
Mkr1 1.850 000 0 GHz

-18.571 dBm

Properties»

Span 6.000 MHz

Sweep 4.00 ms (20000 pts) %

Fig.1

ent Spectrum Analyzer - Swept SA

EBX

___
Marker 1 1.850000000000 GHz
Input: RF PNO: Far
IFGain:Low

- Trig: Free Run
#Atten: 30 dB

Ref Offset 6.8 dB

1LO gBde Ref 26.80 dBm

ﬂ---------

Center 1.850000 GHz

#Res BW 51 kHz #VBW 150 kHz*

Avg Type: Pwr(RMS) Marker

Avg|Hold:> 100100

SelectMarI-(erb
Mkr1 1.850 000 0 GHz
-29.568 dBm

Properties»

More
Span 6.000 MHz 10f2

Sweep 4.00 ms (20000 pts) %

Fig.4
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No.: SRTC2019-9004(F)-19031203(C)
FCC ID: SRQ-ZTEA72019

Carrier Channel RB RB Band Edges Plot
Band | frequency (High) BW Size | Offset
(MH2) 9 QPSK
1 14 Fig.1
2 1908.5 19185 3 15 0 Fig.4

T agilent Spectrum Analyzer - Swept S&

QL i e |
Marker 1 1.910000000000 GHz
| FFGNanr-l E:u :

10 dBidiv
Log

Input: RF

Ref Offset 6.8 dB
Ref 26.80 dBm

Center 1.910000 GHz
#Res BW 51 kHz

ALIGN AUTO

08:25:55 PM Mar 2019

o) Trig: Free Ru
#Atten: 30 dB

n

Avg Type: Pwr(RMS)
Avg|Hold: 78100

Mkr1 1.910 000 0 GHz

-16.687 dBm

BB

Marker

Select Marker’

Span 6.000 MHz

Sweep 4.00 ms (20000 pts)

%

Properties»

More
10f2

T agilent Spectrum Analyzer - Swept S&
QL i e |
Marker 1 1.910000000000 GHz

Input: RF

10 dBidiv
Log

Ref Offset 6.8 dB
Ref 26.80 dBm

IFGain:Low

PNO: Far Ly 1rig:FreeRul
#Atten: 30 dB

Avg Type: Pwr(RMS)
n Avg|Hold: 75100

Mkr1 1.910 000 0 GHz

-22.604 dBm

Center 1.910000 GHz
#Res BW 51 kHz

#VBW 150 kHz*

Sweep 4.

Span 6.000 MHz

Select Marker’
1

Normal

Delta

Fixed>

off
e e |
Properties»

More
10f2

00 ms (20000 pts) %

Fig.4
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Carrier Channel RB RB Band Edges Plot
Band | frequency (Low) BW Size | Offset
(MHz) QPSK
1 0 Fig.1
2 1852.5 18625 5 o5 0 Fig.4

500 __ ALIGNAUTO T
Marker 1 1.850000000000 GHz . Avg Type: Pwr(RMS)

Input: RF PNO: Far () Trig: Free Run Avg|Held:> 1001100

IFGain:Low #Atten: 30 dB

Select Marl-(erb
Ref Offset 6.8 dB Mkr1 1.850 000 0 GHz 1

1LogBde Ref 26.80 dBm -13.823 dBm —

Normal

Delta

Fixedr>

Off
i |
Properties»

More
Center 1.850000 GHz Span 10.00 MHz 10f2

#Res BW 62 kHz Sweep 4.00 ms (20000 pts) %

Tibgilont Spoctrum Analyzor -SwoptSt . PN
’ 5t Marker
Marker 1 1.850000000000 GHz Avg Type: Pwr(RMS)

Input: RF PNO: Far L, 1119:FreeRun Avg|Held:> 1001100
IFGain:Low #Atten: 30 dB

Select Marl-(erb
Ref Offset 6.8 dB Mkr1 1.850 000 0 GHz 1

1o gBde Ref 26.80 dBm -27.592 dBm —

Normal

Delta

Fixedr>

Off
i |

| [ [ [ [ [ T [ |

More
Center 1850000 GHz Span 10.00 MHz 10f2
#Res BW 62 kHz #VBW 180 kHz* Sweep 4.00 ms (20000 pts) %
Fig.4
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No.: SRTC2019-9004(F)-19031203(C)
FCC ID: SRQ-ZTEA72019

Carrier Channel RB RB Band Edges Plot
Band | frequency (High) BW Size | Offset
(MH2) 9 QPSK
1 24 Fig.1
2 1907.5 19175 5 e 0 Fig.4

ent Spectrum Analyzer - Swept SA
50 Q

EBX

ALIGH AUTO

- e |
Marker 1 1.910000000000 GHz .

Input RF PNO: Far 0 1rig:FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 6.8 dB
Ref 26.80 dBm

10 dBidiv
Log

Center 1.910000 GHz

#Res BW 62 kHz #VBW 180 kHz*

Avg Type: Pwr(RMS) Marker
Avg|Held:>100/100

Select Marl-(erb
Mkr1 1.910 000 0 GHz

-13.663 dBm

Properties»

Span 10.00 MHz

Sweep 4.00 ms (20000 pts) %

Fig.1

ent Spectrum Analyzer - Swept SA

EBX

QO it it S i ettt
Marker 1 1.910000000000 GHz

Input: RF PNO: Far
IFGain:Low
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1 49 Fig.1
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FCC ID: SRQ-ZTEA72019

Carrier Channel RB RB Band Edges Plot
Band | frequency (Low) BW Size | Offset
(MHz) QPSK
1 0 Fig.1
2 1857.5 18675 15 7 0 Fig.4
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Carrier Channel RB RB Band Edges Plot
Band | frequency (High) BW Size | Offset
(MH2) 9 QPSK
1 74 Fig.1
2 1902.5 19125 15 = 0 Fig.4
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Carrier Channel RB RB Band Edges Plot
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(MHz) QPSK
1 0 Fig.1
2 1860 18700 20 100 0 Fig.4
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. g FCC ID: SRQ-ZTEA72019

R NG

6 Frequency Stability
Test result:

Test Result (ppm) Band2 Low Channel

Temperature(°C) Voltage

1.4M 3M SM 10M 15M 20M
0 NV 0.001 0.012 -0.006 | 0.011 | -0.009 | -0.012
+10 NV 0.005 | -0.002 0.006 0.010 0.004 -0.012
+20 NV -0.003 | -0.013 | -0.012 | -0.009 | -0.004 0.008
+30 NV 0.001 0.000 0.017 | -0.002 | -0.009 0.002
+40 NV -0.009 | 0.015 -0.004 | 0.011 0.001 0.015
+50 NV 0.014 | -0.011 | -0.004 | -0.008 | 0.014 0.008
+55 NV 0.002 0.003 0.001 | -0.011 | 0.010 -0.009
+20 LV 0.010 | -0.002 | -0.005 | -0.005 | -0.001 0.005
+20 HV 0.008 | -0.006 | -0.003 | -0.014 | -0.013 0.009

o Test Result (ppm) Band2 High Channel

Temperature(°C) Voltage 1M M 5\ 10M 15M >0M
0 NV -0.004 | 0.001 0.010 0.005 | -0.001 0.015
+10 NV 0.006 0.006 -0.009 | -0.011 | -0.006 | -0.012
+20 NV 0.009 | -0.010 | -0.006 | 0.004 | -0.001 0.018
+30 NV 0.000 0.011 0.002 | -0.003 | 0.006 0.005
+40 NV 0.013 | -0.014 | -0.001 | -0.005 | 0.002 0.008
+50 NV -0.003 | 0.004 -0.003 | -0.004 | -0.005 | -0.013
+55 NV -0.010 | -0.002 0.001 0.011 | -0.006 | -0.008
+20 LV -0.010 | -0.014 0.001 0.009 0.006 -0.002
+20 HV 0.009 0.005 -0.008 | 0.000 0.004 0.006
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EI " C No.: SRTC2019-9004(F)-19031203 (C)

R SR FCC ID: SRQ-ZTEA72019

APPENDIX A —TEST DATA OF CONDUCTED EMISSION

LTE Band 4
1 RF Power Output

Antenna Gain=-0.11dBi

. Conducted
. Carrier frequency UL RB RB EIRP
hilgelior] (MHz) Channel el Size Offset bower (W)
(dBm)
1 0 23.21 0.204
1 5 23.21 0.204
1710.7 19957 3 2 22.30 0.166
6 0 22.21 0.162
1 0 23.12 0.200
1 S 23.12 0.200
QPSK 17325 20175 14 3 > 22 31 0.166
6 0 22.22 0.163
1 0 23.14 0.201
1 5 23.14 0.201
17543 20393 3 2 22.18 0.161
6 0 22.13 0.159
. Conducted
. Carrier frequency UL RB RB EIRP
bilgelior] (MHz) Channel el Size Offset bower (W)
(dBm)
1 0 22.51 0.174
1 5 22.45 0.171
17107 19957 3 2 21.50 0.138
6 0 21.40 0.135
1 0 22.50 0.173
1 5 22.46 0.172
16QAM 1732.5 20175 14 3 > 5151 0138
6 0 21.40 0.135
1 0 22.49 0.173
1 5 22.44 0.171
1754.3 20393 3 2 21.40 0.135
6 0 21.37 0.134
: Conducted
. Carrier frequency UL RB RB EIRP
bhigel i) (MHz) Channel Y Size Offset bower (W)
(dBm)
1 0 22.71 0.182
1 5 22.68 0.181
17107 19957 3 2 21.50 0.138
6 0 21.42 0.135
1 0 22.68 0.181
1 5 22.60 0.177
64QAM 17325 20175 14 3 > 21 47 0137
6 0 21.40 0.135
1 0 22.58 0.177
1 5 22.54 0.175
1754.3 20393 3 2 21.39 0.134
6 0 21.35 0.133
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No.: SRTC2019-9004(F)-19031203 (C)

R A FCC ID: SRQ-ZTEA72019
_ Conducted
. Carrier frequency uL RB RB EIRP
Modulation (MHz) Channel 5 Size Offset power (W)
(dBm)
1 0 23.26 0.207
1 14 23.26 0.207
17115 19965 8 4 22.35 0.167
15 0 22.30 0.166
1 0 23.24 0.206
1 14 23.24 0.206
QPSK 1732.5 20175 3 ) 4 22.43 0.171
15 0 22.34 0.167
1 0 23.25 0.206
1 14 23.25 0.206
17535 20385 8 4 22.29 0.165
15 0 22.24 0.163
_ Conducted
: Carrier frequency UL RB RB EIRP
Modulation (MHz2) Channel BW Size Offset power (W)
(dBm)
1 0 22.56 0.176
1 14 2250 0.173
17115 19965 8 4 21.55 0.139
15 0 21.49 0.137
1 0 22.62 0.178
1 14 22.58 0.177
16QAM 1732.5 20175 | 3 8 4 21.63 0.142
15 0 2152 0.138
1 0 22.60 0.177
1 14 22.55 0.175
1753.5 20385 8 4 2151 0.138
15 0 21.48 0.137
Modulation Carrier frequency uL Bw | B RB Conglxg:ed EIRP
(MHz) Channel Size Offset P (W)
(dBm)
1 0 2276 0.184
1 14 22.73 0.183
1711.5 19965 8 4 21.55 0.139
15 0 21.51 0.138
1 0 22.80 0.186
1 14 22.72 0.182
64QAM 17325 20175 3 3 4 21.59 0.141
15 0 2152 0.138
1 0 22.69 0.181
1 14 22.65 0.179
1753.5 20385 8 4 21.50 0.138
15 0 21.46 0.136
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e g FCC ID: SRQ-ZTEA72019
_ Conducted
. Carrier frequency uL RB RB EIRP
Modulation (MHz) Channel e Size Offset power (W)
(dBm)
1 0 23.34 0.210
1 24 23.34 0.210
1712.5 19975 12 6 22.43 0.171
25 0 22.38 0.169
1 0 23.26 0.207
1 24 23.26 0.207
QPSK 1732.5 20175 S 12 6 22.45 0.171
25 0 22.36 0.168
1 0 23.35 0.211
1 24 23.35 0.211
1752.5 20375 12 6 22.39 0.169
25 0 22.34 0.167
_ Conducted
. Carrier frequency uL RB RB EIRP
Modulation (MH2) Channel Y Size Offset i (W)
(dBm)
1 0 22.64 0.179
1 24 22.58 0.177
1712.5 19975 12 6 21.63 0.142
25 0 21.57 0.140
1 0 22.64 0.179
1 24 22.60 0.177
25 0 21.54 0.139
1 0 22.70 0.182
1 24 22.65 0.179
1752.5 20375 12 6 21.61 0.141
25 0 21.58 0.140
_ Conducted
. Carrier frequency uL RB RB EIRP
Modulation (MHz) Channel BW Size Offset power (W)
(dBm)
1 0 22.84 0.187
1 24 22.81 0.186
1712.5 19975 12 6 21.63 0.142
25 0 21.59 0.141
1 0 22.82 0.187
1 24 22.74 0.183
64QAM 1732.5 2017515 5 6 21.61 0.141
25 0 21.54 0.139
1 0 22.79 0.185
1 24 22.75 0.184
1752.5 20375 12 6 21.60 0.141
25 0 21.56 0.140
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No.: SRTC2019-9004(F)-19031203 (C)

R A FCC ID: SRQ-ZTEA72019
: Conducted
. Carrier frequency UL RB RB EIRP
e (MHz) Channel BW Size Offset bower (W)
(dBm)
1 0 23.43 0.215
1 49 23.43 0.215
1715 20000 24 12 22.52 0.174
50 0 22.47 0.172
1 0 23.32 0.209
1 49 23.32 0.209
QPSK 1732.5 20175 10 >4 12 5251 0174
50 0 22.42 0.170
1 0 23.40 0.213
1 49 23.40 0.213
1750 20350 24 12 22.44 0.171
50 0 22.39 0.169
. Conducted
. Carrier frequency UL RB RB EIRP
iloie Wfzitiein (MHz) Channel Bl Size Offset bowWer (W)
(dBm)
1 0 22.73 0.183
1 49 22.67 0.180
1715 20000 24 12 21.72 0.145
50 0 21.66 0.143
1 0 22.70 0.182
1 49 22.66 0.180
16QAM 1732.5 20175 10 >4 12 2171 0145
50 0 21.60 0.141
1 0 22.75 0.184
1 49 22.70 0.182
1750 20350 24 12 21.66 0.143
50 0 21.63 0.142
. Conducted
' Carrier frequency UL RB RB EIRP
SO (MHz) Channel i/ Size Offset bower (W)
(dBm)
1 0 22.93 0.191
1 49 22.90 0.190
1715 20000 24 12 21.72 0.145
50 0 21.68 0.144
1 0 22.88 0.189
1 49 22.80 0.186
64QAM 1732.5 20175 10 >4 12 5167 0143
50 0 21.60 0.141
1 0 22.84 0.187
1 49 22.80 0.186
1750 20350 24 12 21.65 0.143
50 0 21.61 0.141
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No.: SRTC2019-9004(F)-19031203 (C)

e L FCC ID: SRQ-ZTEA72019
_ Conducted
. Carrier frequency uL RB RB EIRP
Modulation (MHz) Channel Bl Size Offset power (W)
(dBm)
1 0 23.51 0.219
1 74 23.51 0.219
1717.5 20025 20 18 22.60 0.177
75 0 22.55 0.175
1 0 23.39 0.213
1 74 23.39 0.213
QPSK 1732.5 20175 | 15 5 18 2258 0.177
75 0 22.49 0.173
1 0 23.41 0.214
1 74 23.41 0.214
17475 20325 40 18 22.45 0.171
75 0 22.40 0.169
_ Conducted
. Carrier frequency uL RB RB EIRP
Modulation (MH2) Channel B Size Offset PR (W)
(dBm)
1 0 22.81 0.186
1 74 22.75 0.184
1717.5 20025 40 18 21.80 0.148
75 0 21.74 0.146
1 0 22.80 0.186
1 74 22.73 0.183
16QAM 1732.5 20175 | 15 |5 18 21.78 0.147
75 0 21.67 0.143
1 0 22.76 0.184
1 74 22.71 0.182
1747.5 20325 20 18 21.67 0.143
75 0 21.64 0.142
_ Conducted
. Carrier frequency uL RB RB EIRP
Modulation (MHz) Channel BW Size Offset power (W)
(dBm)
1 0 23.01 0.195
1 74 22.98 0.194
17175 20025 40 18 21.80 0.148
75 0 21.76 0.146
1 0 22.98 0.194
1 74 22.87 0.189
64QAM 1732.5 201751 15 T34 18 21.74 0.146
75 0 21.67 0.143
1 0 22.85 0.188
1 74 22.81 0.186
1747.5 20325 40 18 21.66 0.143
75 0 21.62 0.142
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No.: SRTC2019-9004(F)-19031203 (C)

R A FCC ID: SRQ-ZTEA72019
: Conducted
. Carrier frequency UL RB RB EIRP
e (MHz) Channel BW Size Offset power (W)
(dBm)
1 0 23.72 0.230
1 99 23.72 0.230
1720 20050 50 25 22.77 0.185
100 0 22.72 0.182
1 0 23.78 0.233
1 99 23.78 0.233
QPSK 1732.5 20175 20 50 oc 52 82 0187
100 0 22.73 0.183
1 0 23.79 0.233
1 99 23.79 0.233
1745 20300 50 25 22.72 0.182
100 0 22.67 0.180
. Conducted
. Carrier frequency UL RB RB EIRP
iloie Wfzitiein (MHz) Channel Bl Size Offset power (W)
(dBm)
1 0 22.98 0.194
1 99 22.92 0.191
1720 20050 50 25 21.97 0.153
100 0 21.91 0.151
1 0 23.01 0.195
1 99 22.97 0.193
16QAM 1732.5 20175 20 50 o5 52 02 0155
100 0 21.91 0.151
1 0 23.03 0.196
1 99 22.98 0.194
1745 20300 50 25 21.94 0.152
100 0 21.91 0.151
. Conducted
' Carrier frequency UL RB RB EIRP
SO (MHz) Channel i/ Size Offset power (W)
(dBm)
1 0 23.18 0.203
1 99 23.15 0.201
1720 20050 50 25 21.97 0.153
100 0 21.93 0.152
1 0 23.19 0.203
1 99 23.11 0.200
64QAM 1732.5 20175 20 50 o5 51.98 0154
100 0 21.91 0.151
1 0 23.12 0.200
1 99 23.08 0.198
1745 20300 50 25 21.93 0.152
100 0 21.89 0.151
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No.: SRTC2019-9004(F)-19031203 (C)
FCC ID: SRQ-ZTEA72019

2 Occupied Bandwidth
Test result

Carrier
frequency
(MHz)

Band Channel(Low)

BW

RB
Size

Offset

RB

Bandwidth of 99% Power (MHz)

QPSK 16-QAM 64-QAM

(MHz)

4 1710.7 19957 1.4 6 0 1.1055 | Fig.1 | 1.1033 | Fig.2 | 1.1033 | Fig.3
4 1732.5 20175 1.4 6 0 1.1025 | Fig.4 | 1.0958 | Fig.5 | 1.0955 | Fig.6
4 1754.3 20393 1.4 6 0 1.1021 | Fig.7 | 1.1001 | Fig.8 | 1.1013 | Fig.9
Carrier Bandwidth of -26dB transmitter power
RB RB (MHz)
Band | frequency | Channel(Low) BW Size | Offset

QPSK

16-QAM

64-QAM

1710.7

19957

1.4

o

1.319

o

1.330 | Fig.1

Fig.2

1.301

Fig.3

1732.5

20175

14

»

1.326

1.313

Fig.6

1.317

Fig.4 Fig.5

1754.3

20393

14

1.331

Fig.7 | 1.320 | Fig.8 | 1.307 | Fig.9

iCenter 1.711 GHz
#Res BW 30 kHz
Occupled Bandwidth
1.1055 MHz
251 Hz

1.330 MHz

Transmit Freq Error
x dB Bandwidth

iCenter 1.711 GHz
#Res BW 30 kHz

Occupled Bandwidth

Transmit Freq Error -2.183 kH;

x dB Bandwidth

Cantar Freg: 1710700000 GHz
Trig Frae Run
8

1.301 MHz

AvglHeld> 40010

FVEW 100 kHz

Total Power

OBW Power
xdB

Cantar Freg: 1710700000 GHz
Trig Frae
#Aten: 30 dB

AvglHeld

FVEW 100 kHz

Total Power

1.1033 MHz

z OBW Power
xdB

31.1 dBm

99.00 %
-26.00 dB

30.1 dBm

99.00 %
-26.00 dB

Radio Std: Mo

Radie Device: BTS

Span 4 MHz
Sweep 5467 m

Span 4 MHz
Sweep 5467 m

iCenter 1.711 GHz
#Res BW 30 kHz

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

Cartar Freq. 1796700000 GHz Radio Sod:Mome

Trig: Fres Run AvglHeld> 3010
#Azen: 30 4B Radie Device: BTS

Span 4 MHz

FVEW 100 kHz Sweep 5467 m:

Total Power 30.5 dBm
1.1033 MHz

-897 Hz
1.319 MHz

99.00 %
-26.00 dB

OBW Power
xdB

1 Agiler Specramm Anatgres - Urcogled BV

Center 1.733 GHz
#Res BW 30 kHz

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

GHz Radio
AvglHald» 1010

Span 4 MHz

FVEW 100 kHz Sweep 5467 m:

Total Power 30.7 dBm
1.1025 MHz

S48 Hz
1.317 MHz

99.00 %
-26.00 dB

OBW Power
xdB
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No.: SRTC2019-9004(F)-19031203 (C)

FCC

ID: SRQ-ZTEA72019

S ——
GHa Radie 5t Hene
AglHeld> 1010
Radio Duvice: BTS

Span 4 MHz
FVEW 100 kHz Sweep 5467 m

Occupled Bandwidth Total Power 30.1 dBm
1.0958 MHz

Transmit Freq Error -2.554 kHz OBW Power 99.00 %
x dB Bandwidth 1.326 MHz -26.00 dB

TI00000 GHz
AvglHeld> 3010

FVEBW 100 kHz
Occupled Bandwidth Total Power
1.0955 MHz

Transmit Freq Error -3.281 kHz OBW Power
x dB Bandwidth 1.313 MHz xdB

Radie Sta: Mene

Radio Davice: BTS

Span 4 MHz
Sweep 5467 m

20.7 dBm

99.00
-26.00 dB

Ly e ——
103540 i M
Cantar Freg: 1754300000 GHz Radic Std: Mens
Trig Fras Run AuglHeld> 10110
B Radie Device: BTS

Center 1.754 GHz Span 4 MHz
¥Res BW 30 kHz FVEW 100 kHz Sweep 5467 m

Occupled Bandwidth Total Power 31.1 dBm
1.1021 MHz

Transmit Freq Error 4 Hz OBW Power
x dB Bandwidth B MHz xdB

Ly e ——

FVEBW 100 kHz
Occupled Bandwidth Total Power
1.1001 MHz

Transmit Freq Error -2.720 kHz OBW Power
x dB Bandwidth 0 MHz xdB

Radie 5t Hene

Radie Device: BTS

Span 4 MHz
Sweep 5AB7 st

30.6 dBm

Py e w—

Cantar Freg: 1754300000 GHz
Trig Frae Run AvglHeld> 40010
#Aan: 30 4B

Center Freq 1.754300000 GHz

Center 1.754 GHz Span 4 MHz
¥Res BW 30 kHz FVEW 100 kHz Sweep 5467 m

Occupled Bandwidth Total Power 30.3 dBm
1.1013 MHz

Transmit Freq Error -1.368 kHz OBW Power

x dB Bandwidth 1.307 MHz xdB
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No.: SRTC2019-9004(F)-19031203 (C)
FCC ID: SRQ-ZTEA72019

Carrier
frequency
(MHz)

Band

Channel(Low)

BW

RB
Size

RB

Offset

Bandwidth of 99% Power (MHz)

QPSK 16-QAM

64-QAM

4 17115

19965

w

15

o

2.7723 | Fig.1 | 2.7713 | Fig.2 | 2.7517

Fig.3

4 1732.5

20175

15

2.7607 | Fig.4 | 2.7626 | Fig.5 | 2.7554

Fig.6

4 1753.5

20385

15

2.7617 | Fig.7 | 2.7628 | Fig.8 | 2.7598

Fig.9

Carrier
frequency
(MHz)

Band

Channel(Low)

BW

RB
Size

RB
Offset

(MH2z)

Bandwidth of -26dB transmitter power

QPSK 16-QAM

64-QAM

4 17115

19965

0 |3.501 ] Fig.1 | 3.313 | Fig.2 | 3.429

Fig.3

4 1732.5

20175

3.508 | Fig.4 | 3.527 | Fig.5 | 3.332

Fig.6

4 1753.5

20385

wW|w

o|o

3.431 | Fig.7 | 3.323 | Fig.8 | 3.354

Fig.9

1 Agiler Specramm Anatgres - Urcogled BV

Center Freq 1.711500000 GHz
gt RF

Ref Offset T dB

Ref 27.00 dBm

Center 1.712 GHz
#Res BW 100 kHz

Occupled Bandwidth

* gAren: 30 4B

Cantar Freg: 1711500000 GHz
Trig Frae Run AvglHeld> 40010

FVEW 300 kHz

Total Power

2.7723 MHz

Transmit Freq Error
x dB Bandwidth

-1.508 kHz
3.501 MHz

OBW Power

Radie St Heme

Radie Device: BTS

Sweep 1133 m:

31.2 dBm

99.00 %
-26.00 dB

1 Agiler Specramm Anatgres - Urcogled BV

Cantar Frag: 1718500000 GHz
AvglHeld> 3010

Ref Offset T dB

Ref 27.00 dBm

iCenter 1.712 GHz

#Res BW 100 kHz FVBW 300 kHz Sweep 1133 m:

Occupled Bandwidth Total Power 30.6 dBm
2.7713 MHz
218 Hz

3.313 MHz

OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Ref Offset T dB

Ref 27.00 dBm

Center 1.712 GHz
#Res BW 100 kHz

Occupled Bandwidth

Cantar Freg: 1711500000 GHz
Trig Frae Run AvglHeld> 40010

FVEW 300 kHz

Total Power

2.7517 MHz

Transmit Freq Error
x dB Bandwidth

6.105 kHz
3.429 MHz

OBW Power
xdB

Sweep 1133 m:

30.3 dBm

99.00 %
-26.00 dB

1 Agiler Specramm Anatgres - Urcogled BV

Ref Offset T dB

Ref 27.00 dBm

iCenter 1.733 GHz

#Res BW 100 kHz FVBW 300 kHz Sweep 1133 m:

Occupled Bandwidth Total Power 31.1 dBm
2.7607 MHz
1.037 kHz

3.508 MHz

OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth
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No.: SRTC2019-9004(F)-19031203 (C)
FCC ID: SRQ-ZTEA72019

Py e w—

Center 3 GHz
#Res BW 100 kHz
Occupled Bandwidth
2.7626 MHz
Transmit Freq Error -1.421 kHz
x dB Bandwidth 3.527 MHz

GHz Radio Std: Mens
AvglHeld> 40010
Radio Duvice: BTS

Span 9 MHz
FVEW 300 kHz Sweep 1.133m

Total Power 30.7 dBm

OBW Power 99.00 %
-26.00 dB

1751 A M
Ta2500000 GHz Radic Std: Mens
AvglHeld> 3010
Radio Duvice: BTS

Center 1.733 GHz - Span 0 MHz
#Res BW 100 kHz #VEW 300 kHz Sweep 1133 m

Occupled Bandwidth Total Power 30.5 dBm
2.7554 MHz

Transmit Freq Error OBW Power 29.00
x dB Bandwidth 5 -26.00 dB

Ly e ——

Center Freq 1.753500000 GHz C‘f“;""&ﬂ?m‘wv Radio St Nene
v rig: Fr

o i
5 Gl ww

Ref Offset T dB
Ref 27.00 dBm

iCenter 1.754 GHz
#Res BW 100 kHz
Occupled Bandwidth
2.7616 MHz
Transmit Freq Error 1.492 kHz
x dB Bandwidth MHz

AvglHeld> 40010
Radie Device: BTS

Span 9 MHz sy

FVEW 300 kHz Sweep 1133 m:

Total Power 31.3 dBm

OBW Power
xdB

Ly e ——
1077 304 e
Radio Sté: Nene

Radie Device: BTS

Sp'iln a

#VEW 300 kHz Sweep 1.13:

Occupled Bandwidth Total Power 30.8 dBm
2.7628 MHz

Transmit Freq Error 1.412 kHz OBW Power

x dB Bandwidth 3.323 MHz xdB

Py e w—

srter Freq 1.753500000 GH: Cantar Frag. 1763600000 GHz
Center Freq 1.75 Sal 0 GHz T Free o e e
5 Gatnclow | BAtten: 30 dB Radio Duvice: BTS

iCenter 1.754 GHz
#Res BW 100 kHz
Occupled Bandwidth
2.7598 MHz
Transmit Freq Error 431 Hz
x dB Bandwidth 354 MHz

Span 9 MHz sy

FVBW 300 kHz Sweep 1133 m:

Total Power 31.0 dBm

OBW Power
xdB
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No.: SRTC2019-9004(F)-19031203 (C)

FCC ID: SRQ-ZTEA72019

Carrier

Band | frequency

Channel(Low)

(MHz)

BW

Size

RB

Offset

RB

Bandwidth of 99% Power (MHz)

QPSK

16-QAM

64-QAM

4 1712.5

19975

)]

25

o

4.5183 | Fig.1 | 4.5226

Fig.2 | 4.5089 | Fig.3

4 1732.5

20175

25

0 4.5241

Fig.4 | 4.5134

Fig.5 | 4.5171 | Fig.6

4 1752.5

20375

25

0 4.5217

4.5167

Fig.7

Fig.8 | 4.5202 | Fig.9

Carrier
frequency
(MHz)

Band

Channel(Low)

BW

RB
Size

RB

Bandwidth of -26dB transmitter power
(MHz)

Offset QPSK

16-QAM

64-QAM

4 1712.5

19975

a1

0 |5.244 | Fig.1 | 5.269

Fig.2 | 5.088 | Fig.3

4 1732.5

20175

a1

5.261 | Fig.4 | 5.153

Fig.5 | 5.217 | Fig.6

4 1752.5

20375

o|o

5.302 | Fig.7 | 5.231

Fig.8 | 5.268 | Fig.9

Ref Offset T dB

Ref 27.00 dBm

Center 1.713 GHz
#Res BW 100 kHz
Occupled Bandwidth
4.5183 MHz
13.998 kHz
5.244 MHz

Transmit Freq Error
x dB Bandwidth

FVEW 300 kHz

Total Power

OBW Power
xdB

Radio 5t pem

Radio Davica: BTS |

Span 15 MHz
Sweep 1.867 m

31.2 dBm

99.00 %
-26.00 dB

Ref Offset T dB

Ref 27.00 dBm

iCenter 1.713 GHz

#Res BW 100 kHz FVBW 300 kHz

Occupled Bandwidth Total Power
4.5226 MHz
11.968 kHz
5.269 MHz

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

Span 15 MHz
Sweep 1.367 ms et

30.7 dBm

99.00 %
-26.00 dB

Ref Offset T dB

Ref 27.00 dBm

Center 1.713 GHz
#Res BW 100 kHz
Occupled Bandwidth
4.5089 MHz
12.073 kHz
5.088 MHz

Transmit Freq Error
x dB Bandwidth

FVEW 300 kHz

Total Power

OBW Power
xdB

Span 15 MHz
Sweep 1.367 ms et

30.4 dBm

99.00 %
-26.00 dB

1 Agiler Specramm Anatgres - Urcogled BV

Ref Offset T dB

Ref 27.00 dBm

iCenter 1.733 GHz

#Res BW 100 kHz FVBW 300 kHz

Occupled Bandwidth Total Power
4.5241 MHz
13.242 kHz
5.261 MHz

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

Sweep 1.867 m:

31.4 dBm

99.00 %
-26.00 dB
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No.: SRTC2019-9004(F)-19031203 (C)
FCC ID: SRQ-ZTEA72019

Py e w—

GHz Radie 5t e
AvglHald» W10
Radio Device: BTS

Center 3 GHz
#Res BW 100 kHz #VEW 300 kHz Sweep 1.867 m:

Occupled Bandwidth Total Power 30.9 dBm
4.5134 MHz

Transmit Freq Error 7.582 kHz OBW Power 99.00 %

x dB Bandwidth 5.153 MHz -26.00 dB

Span 15 MHz Ao

Ta2500000 GHz Radic Std: Mens
AvglHeld> 3010
Radio Duvice: BTS

Center 1.733 GHz 3 Span 15 MHz )
#Res BW 100 kHz FVBW 300 kHz Sweep 1.867 m

Occupled Bandwidth Total Power 30.5 dBm
4.5171 MHz

Transmit Freq Error 12.519 kHz OBW Power 29.00
x dB Bandwidth 5.217 MHz -26.00 dB

Ly e ——
pnter Freq 1.752500000 GH: Cantar Freg: 1752800000 GHz
Center Freg 1 uZ.I)EIJ GHz L e e
G L df

Ref Offset T dB
Ref 27.00 dBm

iCenter 1.753 GHz
#Res BW 100 kHz #VEW 300 kHz Sweep 1.867 m:

Occupled Bandwidth Total Power
4.5217 MHz

Transmit Freq Error 13.212 kHz OBW Power
x dB Bandwidth

Span 15 MHz Ao

Ly e ——

52500000 GHz Comtar Frag. 1762500000 GHz Radie 5t Heme
Inpt:

ot Freg 1.7
ter Freq 1.7 AvglHeld 40110

¥ Guindow Radio Devica: BTS

enter 1.753 GHz
es BW 100 kHz #VEW 300 kHz Sweep

Occupled Bandwidth Total Power 30.7 dBm

4.5167 MHz

Transmit Freq Error 7.505 kHz OBW Power
x dB Bandwidth 1 MHz xdB

Py e w—

Trig Frae Run AvglHeld> 40010

Center Freq 1.752500000 GHz Cantar Freq. 1752600000 GHz
e #hezan: 30 4B Riadis Davica: BTS

iCenter 1.753 GHz
#Res BW 100 kHz #VEW 300 kHz Sweep 1.867 m:

Occupled Bandwidth Total Power 30.5 dBm
4.5202 MHz

Transmit Freq Error 8.719 kHz OBW Power
x dB Bandwidth 5.268 MHz xdB

Span 15 MHz Ao
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No.: SRTC2019-9004(F)-19031203 (C)
FCC ID: SRQ-ZTEA72019

Band

Carrier
frequency
(MHz)

Channel(Low) | BW

RB
Size

RB

Offset

Bandwidth of 99% Power (MHz)

QPSK

16-QAM

64-QAM

1715

20000 10

50

o

9.0788 | Fig.1 | 9.0640

Fig.2 | 9.0415 | Fig.3

1732.5

20175 10

50

9.0754 | Fig.4 | 9.0855

Fig.5 | 9.0791 | Fig.6

1750

20350 10

50

9.0864 | Fig.7 | 9.0682

Fig.8 | 9.0636 | Fig.9

Band

Carrier
frequency
(MHz)

Channel(Low) | BW

RB
Size

Offset

RB

Bandwidth of -26dB transmitter power
(MHz)

QPSK

16-QAM

64-QAM

1715

20000 10

0 |10.67 | Fig.1 | 10.68

Fig.2 | 10.63 | Fig.3

1732.5

20175 10

10.84 | Fig.4 | 10.52

Fig.5 | 10.42 | Fig.6

1750

20350 10

o|o

10.54 | Fig.7 | 10.51

Fig.8 | 10.16 | Fig.9

o
AvglHeld> 40010

Ref Offset T dB

Ref 27.00 dBm

iCenter 1.715 GHz

#Res BW 300 kHz FVBW 1 MHz

Occupled Bandwidth Total Power
9.0788 MHz
24.541 kHz
10.67 MHz

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

Radio Std: Meme

Radie Device: BTS

Sp an 30 MHz
Sweep 1ms

31.3 dBm

99.00 %
-26.00 dB

1 Agiler Specramm Anatgres - Urcogled BV
Center Freq 1.715000000 GHz
Inpt: HE

Ref Offset T dB

Ref 27.00 dBm

|
-

P A

'h_,--.-.-_-.h._.,.-,-.rh'-“"" LU

Center 1.715 GHz
#Res BW 300 kHz
Occupled Bandwidth
9.0640 MHz
21.068 kHz
10.68 MHz

Transmit Freq Error
x dB Bandwidth

| s
2T
T e - oy

FVEW 1 MHz

Total Power

OBW Power

Sp an 30 MHz
Sweep 1ms

30.8 dBm

99.00 %

-26.00 dB

1 Agiler Specramm Anatgres - Urcogled BV

Center Freq 1.715000000 GHz
gt RF

Ref Offset T dB

Ref 27.00 dBm

iCenter 1.715 GHz

#Res BW 300 kHz FVBW 1 MHz

Occupled Bandwidth Total Power
9.0415 MHz
26.941 kHz
10.63 MHz

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

Sp an 30 MHz
Sweep 1ms

30.6 dBm

99.00 %
-26.00 dB

1 Agiler Specramm Anatgres - Urcogled BV

Ref Offset T dB

Ref 27.00 dBm

Center 1.733 GHz
#Res BW 300 kHz
Occupled Bandwidth
9.0754 MHz
23.523 kHz
10.84 MHz

Transmit Freq Error
x dB Bandwidth

FVEW 1 MHz

Total Power

OBW Power
xdB

Sp an 30 MHz
Sweep 1ms

31.1 dBm

99.00 %
-26.00 dB
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No.: SRTC2019-9004(F)-19031203 (C)
FCC ID: SRQ-ZTEA72019

Py e w—

Occupled Bandwidth

GHz Radic Std: Mens
AvglHeld> 40010
Radio Duvice: BTS

Sp an 30 MHz

FVEW 1 MHz Sweep 1 ms

Total Power 30.9 dBm

9.0855 MHz
Transmit Freq Error 15.382 kHz OBW Power 99.00 %

x dB Bandwidth

-26.00 dB

Ta2500000 GHz Radic Std: Mens
AvglHeld> 3010
Radio Duvice: BTS

FVBW 1 MHz

Occupled Bandwidth Total Power 30.6 dBm

Transmit Freq Error

x dB Bandwidth

9.0791 MHz
15.885kHz  OBW Power 99,00
10.42 MHz -26.00 dB

Ly e ——

Center Freq 1.750000000 GHz
gt RF

5 Gl ww

Ref Offset T dB
Ref 27.00 dBm

[Center 1.75 GHz
#Res BW 300 kHz

Occupled Bandwidth

140, A4 M
Cantar Freg: 1750000000 GHz Radic Std: Mens
Trig Frae Run AvglHeld> 40010

Radie Device: BTS

FVBW 1 MHz

Total Power

9.0864 MHz

Transmit Freq Error
x dB Bandwidth

29.507 kHz OBW Power

Ly e ——

es BW 300 kHz

10 200, 44 M
Radio St Mene

Radie Device: BTS

FVBW 1 MHz

Occupled Bandwidth Total Power 30.9 dBm

Transmit Freq Error 9 kHz

x dB Bandwidth

9.0682 MHz
OBW Power
10.51 MHz % dB

Py e w—

Center Freq 1.750000000 GHz
Inpert R

[Center 1.75 GHz
#Res BW 300 kHz

Occupled Bandwidth

Cantar Frag: 171 GHz
Trig Frae Run AvglHeld> 40010
#Aan: 30 4B Radio Duvice: BTS

FVBW 1 MHz

Total Power

9.0636 MHz
Transmit Freq Error 34.043 kHz OBW Power

x dB Bandwidth

xdB
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SRTC

No.: SRTC2019-9004(F)-19031203 (C)

R A FCC ID: SRQ-ZTEA72019
Carrier Bandwidth of 99% Power (MHz)
RB RB
Band | frequency | Channel(Low) | BW Size | Offset
(MHz) QPSK 16-QAM 64-QAM
4 1717.5 20025 15 75 0 13.461 | Fig.1 | 13.467 | Fig.2 | 13.467 | Fig.3
4 1732.5 20175 15 75 0 13.539 | Fig.4 | 13.477 | Fig.5 | 13.524 | Fig.6
4 1747.5 20325 15 75 0 13.465 | Fig.7 | 13.457 | Fig.8 | 13.490 | Fig.9
Carrier Bandwidth of -26dB transmitter power
MH
Band | frequency | Channel(Low) | BW SRiEe O?fsBet (MH2)
(MHz) QPSK 16-QAM 64-QAM
4 1717.5 20025 15 75 0 14.95 | Fig.1 | 14.97 | Fig.2 | 14.97 | Fig.3
4 1732.5 20175 15 | 75 0 15.14 | Fig.4 | 15.35 | Fig.5 | 14.88 | Fig.6
4 1747.5 20325 15 75 0 15.08 | Fig.7 | 15.02 | Fig.8 | 15.11 | Fig.9

OH;

2
AvglHeld> 40010

FVEW 1 MHz

Occupled Bandwidth
13.461 MHz
17.697 kHz
14,95 MHz

Transmit Freq Error
x dB Bandwidth

Total Power

OBW Power

Sp an 45 MHz
Sweep 1ms

31.4 dBm

99.00 %
-26.00 dB

1 Agiler Specramm Anatgres - Urcogled BV

Span 45.000 MHz
Tpe

iCenter 1.718 GHz
#Res BW 300 kHz

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

Cantar Frag: 1717500000 GHz
Trig: Fres Run AvglHeld

FVEW 1 MHz

Total Power

13.467 MHz

14.282 kHz
14.97 MHz

OBW Power
xdB

Sp an 45 MHz
Sweep 1ms

31.0 dBm

99.00 %
-26.00 dB

iCenter 1.718 GHz

#Res BW 300 kHz FVBW 1 MHz

Occupled Bandwidth

13.467 MHz
14.252 kHz
14.97 MHz

Transmit Freq Error

x dB Bandwidth xdB

2
AvglHeld> 40010

Total Power

OBW Power

[ Radio Ste: Mo

Sp an 45 MHz
Sweep 1ms

31.1 dBm

99.00 %
-26.00 dB

Center 1.733 GHz
#Res BW 300 kHz

Occupled Bandwidth

Transmit Freq Error
x dB Bandwidth

FVEW 1 MHz

Total Power

13.539 MHz

31.676 kHz
15,14 MHz

OBW Power
xdB

Sp an 45 MHz
Sweep 1ms

31.3 dBm

99.00 %
-26.00 dB
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